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FCC TEST REPORT

According to

FCC Rules and Regulations

Part 15 Subpart C

Applicant . Motorola, Inc.

Address 46653 Frenont Blvd, Fremont, CA 94538
Equipment : Motorola 802.11n USB Adapter

Model No. : TER-NUSB1

FCC ID . GZ5TERNUSB1

Trade Name : Motorola

Laboratory Accreditation

Testing Laborators

1332

The test result refers exclusively to the test presented test model / sample.,

Without written approval of Cerpass Technology Corp., the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations

Part 15 Subpart C

Applicant . Motorola, Inc.

Address . 46653 Frenont Blvd, Fremont, CA 94538
Equipment :  Motorola 802.11n USB Adapter

Model No. . TER-NUSB1

FCCID . GZ5TERNUSB1

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures given
in ANSI C63.4 The equipment was passed the test performed according to FCC Rules and
Regulations Part 15 Subpart C (2005).

The test was carried out on Jun. 30, 2009 at Cerpass Technology Corp.

Signature

;’%\ b /w.,eu

Anson Chou
EMC/RF B.U. Vice General Manager

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . o

15.247(d) | Radiated Emission Pass

15.247(a)(2) |. 6dB Bandwidth Pass

15.247(b) |. Maximum Peak Output Power Pass

15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass

15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 :

51001 . RF Exposure Compliance Pass
2.1093
Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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2. Test Configuration of Equipment under Test

2.1.

2.2.

Feature of EQuipment under Test

IEEE8B02.11a, IEEE 802.11b, IEEE 802.119,

Standards: Draft 802.11n compliant

Computer Slot Type: USB

Chipset: Ralink RT2770(MAC/BB), RT2750(RF)
TX: 1

Rx: 2

Operating Frequency:

2.4 ~2.4835 GHz
5.150~5.250GHz, 5.725~5.825GHz

Modulation Technique:

Draft 802.11n:

BPSK, QPSK, 16-QAM, 64-QAM

802.11a/g: OFDM

802.11b: CCK,QPSK,BPSK
Media Access Protocol: | CSMA/CA
Operating Voltage: 5V +/- 5%

Transmit Power:

802.11n: 13.5 +/- 1 dBm
802.11a/g: 13.5 +/- 1 dBm
802.11b: 17 +/- 1 dBm

WPA/WPA2; 128-bit TKIP/AES encryption, 40/64-,

Security: 128-bit WEP shared-key encryption

802.1x, and EAP-TLS, and PEAP authentication
OS Requirements: Windows Vista/XP

PCB Antenna / 3.89dBi

Antenna Type / Gain:

PCB Antenna/ 1.73dBi

Carrier Frequency of Channels

802.11a, 802.11an HT20 (5150 ~ 5250MHz)

Tel:886-2-2655-8100 Fax:886-2-2655-8200

Page No.

Channel Frequency(MHz) Channel Frequency(MHz)
36 5180 48 5240
40 5200
44 5220

802.11 an HT40 (5150 ~ 5250MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
38 5190 46 5230
42 5210

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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2.2 Carrier Frequency of Channels
802.11b, 802.11g, 802.11n HT 20 (2412 ~ 2462MHz)

Tel:886-2-2655-8100 Fax:886-2-2655-8200

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437
802.11n HT40 (2422 ~ 2462MHz)
Channel Frequency(MHz) Channel Frequency(MHz)
07 2442
08 2447
03 2422 09 2452
04 2427
05 2432
06 2437
802.11a, 802.11an HT20 (5725 ~ 5850MHz)
Channel Frequency(MHz) Channel Frequency(MHz)
149 5745 161 5805
153 5765 165 5825
157 5785
802.11an HT 40 (5725 ~ 5850MHz)
Channel Frequency(MHz) Channel Frequency(MHz)
151 5755 159 5795
155 5775
Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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2.3 Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according to ANSI

C63.4.

a. The complete test system included remote workstation, PC, Monitor, Keyboard, Mouse,
Modem, Printer and EUT for EMI test. The remote workstation includes Notebook.
b. An executive program, “Ping.exe” under WIN XP, which transmits and receives data to the
remote workstation through Wireless.
c. The following test modes were performed for test:
¢ 802.11b/g/n HT20: CHO1: 2412MHz, CHO06: 2437MHz, CH11: 2462MHz
¢ 802.11n HT40: CHO03: 2422MHz, CH06: 2437MHz, CH09: 2452MHz
¢ 802.11a/an HT20: CH 149: 5745MHz, CH 157: 5785MHz, CH 165: 5825MHz
¢ 802.11an HT40: CH 159: 5795MHz

2.4 Description of Test System

Device Manufacturer | Model No. Description
PC IBM IGV Power Cable, Unshielding 1.8 m
. i : Power Cable, Adapter Unshielding 1.8 m
Monitor ViewSonic Go0fB Data Cable, VGA Shielding 1.35 m
Keyboard IBM KB-0225 Data Cable, PS2 Shielding 1.85 m
Mouse IBM MU29J Data Cable, PS2 Shielding 1.85 m
Power Cable, Adapter Unshielding 1.8 m
Modem ACEXX DM-1414 Data Cable, RS232 Shielding 1.35 m
: Power Cable, Adapter Unshielding 1.8 m
Printer HP Desk Jet 400 Data Cable, Print Shielding 1.6 m
Remote Workstation
Notebook TOSHIBA PSA50T-05M00C | Power Cable, Adapter Unshielding 1.8 m

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date . Aug. 12, 2009

Page No. : 80f149
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2.5 Connection Diagram of Test System

EUT
: N K 1

Printer
Monitor
PC
Modem
3
\ 2
Remote
workstation Keyboard
Mouse

The VGA cable is connected from PC to the Monitor.

The PS2 cable is connected from PC to the PS2 Keyboard.

The PS2 cable is connected from PC to the PS2 Mouse.

The RS232 cable is connected from PC to the Modem.

The Print cable is connected from PC to the Printer.

The EUT keeps to transmit and receive data to remote workstation by Wireless.

a s D E

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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2.6 General Information of Test

Test Site - Cerpass Technology Corp.

2F-11, No. 3, Yuan Qu St., (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location (OATS1-SD): No. 7-2, Moshihkeng, Fongtian Village, Shihding
Township,

Taipei County, Taiwan, R.O.C.

FCC Registration Number : TW1049, 488071, 982971
IC Registration Number : 4934C-1, 4934D-1
VCCI Registration Number : T-543 for Telecommunication Test

C-3328 for Conducted emission test
R-3013 for Radiated emission test

Test Voltage: AC 120V

Test in Compliance with: ANSI C63.4-2003
FCC Part 15 Subpart C

Frequency Range Investigated: | Conducted: from 150kHz to 30MHz
Radiation: from 30MHz to 40,000MHz

Test Distance: The test distance of radiated emission from antenna to
EUT is 3 M.

2.7 Measurement Uncertainty

Measurement Item Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL | 2.71dB
Vertical 4.11 dB
Radiated Emission 30 MHz ~ 40GHz -
Horizontal 4.10dB
6 dB Bandwidth 7500 Hz
Maximum Peak 1.4dB
Output Power
100kHz Bandwidth of 2.2dB
Frequency Band Edges
Power Spectral Density 2.2dB
Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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2.8 History of this test report

H ORIGINAL.
[J Additional attachment as following record:
Attachment No. | Issue Date Description
Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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3. Antenna Requirements

3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be

used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

Antenna 1: PCB Antenna, 3.89 dBi (2.4GHz Band)
Antenna 2: PCB Antenna, 1.73 dBi (5GHz Band)

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 12 of 149
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4. Test of Conducted Emission

4.1

Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on
the 120 VAC power and return leads of the EUT according to the methods defined in ANSI
C63.4-2003 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8

meters above the ground plane as shown in section 2.2.

The interface cables and

equipment positioning were varied within limits of reasonable applications to determine the

position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MH2z) (dB u V) (dB V)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at

least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connecting to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.
f. Both sides of AC line were checked for maximum conducted interference.
The frequency range from 150 kHz to 30 MHz was searched.
Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp. Issued date

Tel:886-2-2655-8100 Fax:886-2-2655-8200

: Aug. 12, 2009
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4.3 Typical Test Setup
LT H
i EUTO\\/ E
YR === =
: ° |
| K i gocm
E 4 UJ \ )
i 80cm —° E
| o Rk
1| LISN v LISN :
K. i
4.4 Measurement Equipment
Instru_ment/ Model No. Manufacturer | Serial No. Calllvizition Valid Date.
Ancillary Date
EMI Receiver R&S ESCI 100443 | 2008/09/27 | 2009/09/26
LISN NSLK 8127 | Schwarzbeck | 8127-516 | 2009/05/15 | 2010/05/14
LISN Rolf Heine NNB-2/16Z | 03/10058 | 2009/04/18 | 2010/04/17
Cerpass Technology Corp. Issued date  : Aug. 12, 2009
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 14 of 149
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45 Test Result and Data

Power . | AC 120V Pol/Phase . | LINE
Test Mode | 802.11g, CH1 Temperature :125°C
Memo : Humidity .| 56 %

gg LEVe! (dBUY) Date: 2009-05-20

\ CLASS B
|

\ CLASS-B(AVG)
|

40
]
1
DUJS 0.5 1 2 ] 10 20 30
Frequency {(MHz)
Read
Item Freg Value Factor Result Limit Margin Remark
MHz dBuW/m dE dEuV/m  dBuV/m dE
1 0.24 32.65 0.09 32.74 52.04 -19.30 Lverage
Z 0.24 36.04 0.09 36.13 6z .04 -25.91 ZF
3 0.28 30.46 0.09 30.55 50.94 -20.39 Lverage
4 o.28 34.59 0.09 34.68 60.94 -Z6.26 2F
5 o.40 32.87 0.05 32.95 47.90 -14.95 Lyerage
& 0.40 36.97 0.05 37.05 57.90 —-Z0.85 QF
7 0.89 17.76 0.11 17.87 46,00 -28.13 Average
g 0.89 Z4.75 0.11 Z24.86 S56.00 -31.14 QF
9 4,95 15.97 0.21 16.138 46,00 -29.8z2 Lverage
10 4,95 Z1l.60 0.21 21.81 S56.00 -34.19 QF
11 19,43 15.10 0.23 15.33 50.00 -34.67 Lverage
1z 19,43 23 .45 0.23 23.71 0. 00 -36.29 ZF
Notes

1. Result = Read Values + Factor

Z. Factor = LIZN(I3N)Factor + Cable Loss

3. All emission kelow 1GHz at S02.11k/g wode are all the same,so the
S0Z.11g mode chosen as representative in final test.

4. Aowording to technical experiences,all spuricous emission of 802.11g
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel 1 was chosen as representative in final test.

5. The data is worse case.

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 15 0f 149
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Power 1| AC 120V Pol/Phase : | NEUTRAL
Test Mode 1] 802.11g, CH1 Temperature 1 125°C
Memo : Humidity : | 56 %
go LEve! (4BUV) Date: 2000-05-20

CLASS-B(AVG)

\ CLASS B
|

40
2
10
1
DUJS 0.5 1 2 L] 10 20 30
Frequency {(MHz)
Read
Item Freq Value Factor Result Limit Margin Remark
MHz dBuV/m dE dBuV/m  dBEuV/m dEb
1 0.24 31.30 0.11 31.41 52.04 —-20.63 Lverage
2z 0.z24 35.42 0.11 35.53 62 .04 -Z6.51 QF
3 0.34 30.80 0.11 0.9l 49.31 -15.40 Lverage
4 0.34 34.10 0.11 34.21 59.31 -z5.10 QF
5 0.40 3Z.42 0.11 32.53 47,90 -15.37 Lyerage
] 0.40 36.17 o.11 36.28 57.90 -z1.62 oF
7 0.89 15.19 0.13 15.32 45.00 -30.68 Lverage
=1 0.59 Z24.09 0.13 24.22 56.00 -31.78 QF
9 4,95 16.04 0.z0 16.24 45,00 —-Z29.76 Lverage
10 4,95 Z21.04 0.z0 21.24 56.00 -34.76 2F
11 19.43 15.83 0.39 16.22 50.00 -33.78 Lverage
1z 19. 43 23.52 0.39 23.91 &0.00 -36.09 QF
Notes

1. Result = EBEead Value + Factor

2. Factor = LISWIIZN) Factor + Cable Loss

3. All emission below 1GHz at S02.11b/g mode are sll the samwe,sSo the
80Z.11g mode chosen as representative in final test.

4, According to technical experiences,all spurious emission of S02.11g
mode at channel 1,6,11 are almost the sswee bhelow 1GHz,so0 that the
channel 1 was chosen as representative in final test.

5. The data 1= worse case.

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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Power AC 120V Pol/Phase LINE
Test Mode 802.11n HT20, CH1 Temperature 25°C
Memo Humidity 56 %
gp LEve! (BUV) Date: 2009-05-20

\
\

CLASS-B

CLASS-B(AVG)

40
| 10
12
1
uﬂdﬁ 0.5 1 2 L] 10 20 30
Frequency (MHz)
Read
Item Freg Value Factor RFesult Limit Margin Remark
MHz dBuV/m dE dBuV/m dBuV/m dE
1 o.19 36.12 o.09 36.21 54,02 -17.81 bverage
2 o.19 41,63 o.09 41.72 64,02 -2Z.30 QF
3 0.z24 34,77 o.09 34.86 Ez.04 -17.18 hrerage
4 0.z24 358.82 o.o09 38.91 62.04 -23.13 QF
5 0. 40 34.90 0.0s 34,95 47,90 -12.92 byerage
3 0. 40 358.89 0.0s 35.97 57.90 -15.93 QF
7 0.g59 15.53 0o.11 15.64 446.00 -27.36 byerage
g 0.g59 26.37 0o.11 26.458 56.00 -29.52 QF
= 4.95 13.92 0.21 14.13 446.00 -31.87 brerage
10 4.95 20.70 0.21 20.91 56.00 -35.09 QF
11 19,22 g.49 0.23 g.72 50.00 -41.28 brerage
1z 19,22 16.63 0.23 16.586 60.00 -43.14 QF
Notes
1. Result = Read Valus + Factor

2. Factor

LIZN(IZN) Factor + Cable Loss

3. Ahecording to technical experiences,all spurious ewission of S02.11MINO

mode at channel 1,6,11 are alwmost the sawe helow 1GHz,s0 that the

channel 1 was chosen as representative in final test.
4. The data is worse case.

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200
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Power 1| AC 120V Pol/Phase NEUTRAL
Test Mode 1 802.11n HT20, CH1 Temperature 25°C
Memo : Humidity 56 %

gp LEVe! (4BUY) Date: 2000-05-20

CLASS-B

CLASS-B(AVG)

40
II
a 10
1
0 0.15 0.5 1 2 5 10 20 30
Frequency {(MHz)
Fead
Item Freqg Value Factor Result Limit Margin Remark
MHz dBuV/m dB dEuW/m  dBuVim dB
1 0.19 32.33 0.1z 3Z.45 53.93 -21.45 bperage
z 0.19 J36.67 0.1z 36.79 63.93 -27.14 QF
3 0.40 33.04 o.11 33.15 47.590 -14.75 byperage
4 0.40 36.96 o.11 37.07 57.90 -20.83 QF
= 0.89 17.06 0.13 17.19 46.00 -28.81 byerage
] 0.89 Z24.43 0.13 Z4.58 S5&.00 -31.44 QF
7 5.06 15.589 0.z0 14.09 50.00 -35.91 byerage
=1 5.06 19.71 0.z0 19.91 &0.00 -40.09 QF
9 19.43 9.71 0.39 10.10 50.00 -39.50 byperage
10 19.43 19.32 0.39 19.71 60.00 -40.29 QF
11 25.86 14.09 0.38 14.45 50.00 -35.55 bperage
1z 25.86 23.73 0.38 Z4.09 G0.00 -35.91 QF
Notes

1. Besult = Read Walue + Factor
2. Factor = LIZN(I3N)Factor + Cable Loss

3. Ahcoording to technical experiences,all spurious emission of S02.11MTHO
mode at channel 1,6,11 are almost the same below 1GHz,=o0 that the

channel 1 was chosen as representative in final test.
4. The data is worse case.
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*" CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power 1| AC 120V Pol/Phase . | LINE
Test Mode | 802.11n HT40, CH3 Temperature :125°C
Memo : Humidity 1| 56 %
gg LEve! (4BUV) Date: 2009-05-20

Hmnmx‘n%ﬁhhhﬂhhihax CLASS-B
|

"“‘MEEEEMEHHHHEHE% CLASS-B(AVG)
|

40
p 2
1
0 0.15 0.5 1 2 ] 10 20 30
Frequency (MHz)
Read
Item Freqg Value Factor Fezult Limit Hargin Femark
MHz dBuV/m dE dBuv/m dBEuV/m dE
1 0.24 34,65 o.09 34,74 Ez.04 -17.30 Lrerage
2 0.24 35.03 o.09 35.12 GZ.04 —-Z6.92 QF
3 0.z2g 32.11 o.o9 32.20 50.94 -15.74 Lverage
4 0.258 33.59 o.o9 33.68 60,94 -27.268 QF
5 0. 40 33.15 o.0a8 33.23 47 .90 -14.67 Lvyerage
|3 0. 40 37.97 o.0a 38.05 E7.90 -19.585 QF
7 0.39 18.14 o.11 18.25 46,00 -27.78 bverage
g 0.39 ZE.51 0.11 Z2E.62 Ee.00 -30.38 QF
= 4,35 15.02 0.21 15.23 45.00 -30.77 Lverage
10 4.95 23.02 0.21 23.23 S56.00 =-32.°77 QF
11 19,43 16.08 0.23 16.31 50.00 -33.69 bverage
1z 19,43 21.77 0.23 Zz.00 &0.00 -35.00 QF
Notes

1. Result = Eead Value + Factor

2. Factor LISN(ISH) Factor + Cable Loss

3. Aocording to techhical experiences,all spurious emission of S02.11MIMO
mode at channel 3,6,9 are almost the same below 1GHz,s0 that the
channel 3 was chosen as representative in final test.

4, The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power . | AC 120V Pol/Phase ;| NEUTRAL
Test Mode | 802.11n HT40, CH3 Temperature 11 25°C
Memo : Humidity 11 56 %

gg LEVe! (4BUY) Date: 2009-05-20

\ CLASS.B
|

\ CLASS_B{AVG)
|

40
1] 2
1
uﬂﬂﬁ 0.5 1 2 L] 10 20 30
Frequency {MHz)
Eead
Item Freg Value Factor Fesult Limit Margin Femark
MHz dEBuV/m dB dBuV/m dBuV/m dbE
1 0.24 30.21 0.11 30.32 5Z2.04 -21.72 byverage
Z 0.z24 33.21 0.11 33.32 6Z.04 -Z458.72 QF
3 0.34 31.80 0.11 31.91 49,31 -17.40 bverage
4 0.34 3z.91 o.11 33.02 59.31 -Z6.29 QF
= 0. 40 3z.92 o.11 33.03 47.90 -14.87 hverage
& 0. 40 33.17 o.11 38.28 5E7.90 -19.62 2F
7 o.s89 14.19 0.13 14,32 44.00 -31.68 bverage
a8 o.s89 2z2.10 0.13 22.23 E&.00 —-33.77 QF
= 4,95 15.03 o.z0 15.23 44.00 -30.77 bverage
10 4,95 2z2.01 o.z0 2z2.21 Ea.00 -33.79 2F
11 19,43 16.83 0.39 17.22 Eo.on -32.78 bverage
1z 19,43 22.82 0.39 Z2z.91 &0.00 -37.09 QF
Notes

1. Result = EREead Values + Factor

z. Factor LISN[(ISN)Factor + Cakble Loss

3. Accoording to technical experiences,all spurious emission of 502, 11MIMNO
mode at chanhel 3,6,9 are almwost the same below 1GHz,=so0 that the
channel 3 was chosen a3 representative in final test.

4. The data is worse case.
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Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 20 of 149



oy

0

il

CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power . | AC 120V Pol/Phase | LINE
Test Mode . | 802.11a, CH149 Temperature :125°C
Memo : Humidity 1| 56 %
gp LEVE! (dBUY) Date: 2009-05-20
CLASS-B

CLASS-B(AVG)

40
b 2
1
uﬂdﬁ 0.5 1 2 L 10 20 30
Frequency {(MHz)
Fead
Item Freqg Value Factor Result Limit Margin Remark
MHz dEuV/m dE dBEuV/m  dBuW/m dE
1 0.z24 33.28 0.o09 33.37 52.04 -15.87 Lveracge
2 0.24 35.56 0.o09 35.65 6a.04 -26.39 QP
3 0.2s 30.94 0.09 31.03 E0.94 -19.91 hverage
4 0.2s 35.59 0.09 35.68 0. 94 -Z5.28 Qp
5 0.40 30.87 0.08 30.95 47.90 -16.95 Lverage
f 0.40 37.95 0.08 38.03 57.90 -19.3% QF
7 0.59 15.z22 0.11 15.33 46.00 -30. 67 Lverage
g 0.59 23.19 0.11 23.30 Ea&.00 -3zZ.70 Qp
=] 4,95 14.97 0.21 15.18 46.00 -30.82 kverage
10 4,95 z2.60 0.21 z2.81 Ee&.00 -33.1%9 Qp
11 19.43 15.80 0.23 16.03 s0.00 -33.97 Lveracge
1z 19.43 z1.80 0.23 22.03 a0, 00 =-37.97 QP
Notes

1. Result = Read Value + Factor

2. Factor LISN(ISHN) Factor + Cable Loss

3. According to technical experiences,all spurious emission of S02.11a
mode at channel 149,157,165 are salmost the sswe helow 1GHz,=o that the
chanhel 149 was chosen as representative in final test.

4. The data is worse case.
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* CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase NEUTRAL
Test Mode 802.11a, CH149 Temperature 25°C
Memo Humidity 56 %
a0 Lewvel {dBuv) Date: 2009-05-20
CLASS-B{AVG)
40
[
1] 2
1
uﬂdﬁ 0.5 1 2 L] 10 20 30
Frequency (MHz)
Read
Item Freg Value Factor Fezult Limit Margin Femark
MHz dBuW/m dE dBuW/m dBuV/m db
1 0.24 0.1z 0.11 30.23 S2.04 -21.81 byerage
Z 0.24 33.96 0.11 34.07 G2 .02 -27.97 QF
3 0.34 3l.12 0.11 31.23 49.31 -15.08 bvyerage
4 0.34 33.21 0.11 33.32 Eo.31 -25.99 Qap
5 0.40 34,42 0.11 34.53 47 .90 -13.37 byerage
& 0.40 34.17 0.11 34.28 E7.90 -23.62 o
7 0.89 16,10 0,13 16.23 46.00 -29.77 Lverage
=] 0.589 25.49 0.13 Z25.62 S6.00 -30.38 QF
=] 4.85 15.03 0.z0 15.23 46.00 -30.77 byerage
10 4.85 2Z2.04 0.:z0 22.24 S6.00 -33.76 QF
11 19.43 14.83 0.39 15.22 s50.00 -34.78 byerage
1z 19.43 21.93 0.39 ZZ.32 a0, 00 -37.68 QF
Notes
1. Result = Read Walue + Factor

Z. Factor LISN[I3N) Factor + Csbhle Loss

3. According to technical experiences,all spurious emission of S0Z.11a
mode at channel 149,157,165 sre almost the sawe bhelow 1GHz,so0 that the
channel 142 was chosen as representative in final test.

4. The data is worse case.

Cerpass Technology Corp. Issued date

Tel:886-2-2655-8100 Fax:886-2-2655-8200
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*" CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power ;| AC 120V Pol/Phase . | LINE
Test Mode : | 802.11an HT20, CH149 Temperature i1 25°C
Memo : Humidity .| 56 %
gg LEVE! (UBUV) Date: 2009-05-20

\ CLASS B
|

Exxmxﬁmm”“mhxiuh CLASS-B{AWG)
|

40
| 10
12
1
UDJS 0.5 1 2 L] 10 20 30
Frequency (MHz)
Read
Item Fredg Value Factor Fesult Limit Margin Remarlk
MHz dBuV/m dE dBEui,/m dBEui/m dE
1 o.19 34.89 o.09 34.98 54,02 -12.04 bverage
2 o.19 40.03 o.09 40,12 64,02 -23.90 QF
3 0.24 33.54 o.09 33.63 Ez.04 -13.41 hverage
4 .24 40.46 o.09 40,55 62 .04 -21.49 QF
5 0.40 36.90 0.0s 36.98 47,90 -10.92 Lverage
& 0.40 36.89 0.0s 36.97 57.90 —-Z20.93 QF
7 a.g9 20.22 0.11 20.33 45,00 -25.67 bverage
g a.g9 25.21 0.11 25.32 56.00 -30.68 QF
El 4.95 13.11 0.21 13.32 45.00 -32.68 Lrerage
10 4.95 21.70 0.21 21.91 56.00 -34.09 QF
11 19.22 7.49 0.23 7.2 50.00 -42 .28 Lrerage
1z 19.22 15.11 0.23 15.34 g0.00 -44.6a0 QF
Notes

1. Resulrt = Read Value + Factor

2. Factor = LISZN(IZMN) Factor + Cable Loss

3. Apcording to techhnical experiences,all spurious emission of S802.11an
HTZ0 mode at channel 149,157,165 are alwost the sawe below 1GH=,s0 that the
channel 149 was chosen as representative in final test.

4, The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power ;| AC 120V Pol/Phase 1| NEUTRAL
Test Mode ;| 802.11an HT20, CH149 Temperature | 25°C
Memo : Humidity 1| 56 %
a0 Level (dBuv) Date: 2009-05-20

CLASS-B

\ CLASS-B(AVG)
|

40
¢
. |2
i
a
1
UUJS 0.5 1 2 h 10 20 30
Frequency (MHz)
Read
Item Fredqg Value Factor Fesult Limit Margin Femark
MHz dBuv/m dE dEuVy/m  dBuvim dE
1 0.19 33.43 0.1z 33.55 53.93 -2Z0.38 Lverage
2 o.19 35.30 0.1z 35.42 £3.93 -Z8.51 p
3 0.40 31.04 0.11 31.15 47.90 -16.75 Lverage
4 o.40 38.96 o.11 39.07 57.90 -15.583 QF
g 0.89 15.49 0.13 18.62 46,00 -27.38 Lrerage
| 0.59 25.82 0.13 25.95 56.00 -30.05 QF
7 5.0& 11.3%7 o.z0 1z.07 E0.0o0 -37.93 Lverage
g 5.06 15.71 0.z0 15.91 &a0.00 -31.09 QF
= 19.43 11.71 0.39 1z.10 50.00 -37.90 Lverage
10 19.43 2Z0.23 0.39 2Z0.62 &0.00 —-39.358 Qp
11 25.86 11.96 0.36 12.32 50.00 -37.658 Lverage
1z 25.86 Z22.00 0.36 22.36 &0.00 -37.64 p
Motes=

1. Eesult = Read Value + Factor

2. Factor = LISN(ISN) Factor + Cakble Loss

3. Aecording to technical experiences,all spurious emission of 802.11an
HTZ0 mode at chahnel 149,157,165 are alwost the sawme below 1GHz,=so0 that the
channel 149 was chosen as representative in final test.

4. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power ;| AC 120V Pol/Phase . | LINE
Test Mode : | 802.11an HT40, CH159 Temperature i1 25°C
Memo | EUT with PC Humidity .| 56 %
gg LEVe! (dBUV) Date: 2009.05-20

\ CLASS-B
|

\ CLASS-B(AVG)
|

40
il 2
1
UDJS 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freg Value Factor Fesult Limit Margin Femark
NHz dBuv/m dE dEuv/m  dBuvim dE
1 0.z24 33.57 o.o9 33.66 52.04 -15.38 Lrerage
2 0.z4 35.17 o.09 35.26A 62 .04 -Z6.75 QF
3 n.za 28.17 o.o9 28.268 E0.94 -22.68 Lrerage
4 0.2g8 33.55 a.o9 33.64 60.94 —-27.30 QF
5 0. 40 33.58 0.05 33.66 47,90 -14.24 Lverage
& 0. 40 36.07 o.os 36.15 5E7.90 -21.75 ap
7 0.39 15.53 0.11 15. 64 46,00 -30.36 Lrerage
g 0.g9 22.92 0.11 23.03 56.00 =-32.97 QF
Q 4,35 15.12 0.21 15.33 46,00 -30.67 Lrerage
10 4,985 22.45 0.21 22,66 Ee&.00 -33.34 Qp
11 19.43 16.61 0.23 16.54 50.00 -33.1¢6 Lrerage
1z 19.43 22.42 0.23 ZZ.A5 0. 00 -37.35 QF
Notes

1. Result = Read Value + Factor

2. Factor = LISMN(IZN) Factor + Cable Loss

3. Apcording to technical experiences,all spurious emission of 802.11an
HT40 mode at channel 151,155,159 are almost the same below 1GH=z,so0 that the
channel 151 was chosen as representative in final test.

4. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power ;| AC 120V Pol/Phase ;| NEUTRAL
Test Mode : | 802.11an HT40, CH159 Temperature 1| 25 °C
Memo : Humidity | 56 %
a0 Level (dBuv) Date: 2009-05-20

CLASS-B

CLASS-B(AVG)

40 |
é l i
s | 2
10
1
DUJS 0.5 1 2 5 10 20 30
Frequency (MHz)
Eead
Item Freqg Value Factor Result Limit Margin Remark
MHz dBuV/m dE dEuVW/m dBuW/m dE
1 0.z24 30.22 0.11 30.33 52.04 -21.71 bwerage
2 0.24 32.92 0o.11 33.03 62 .04 -z9.01 2F
3 0.34 27.95 0o.11 28.086 49.31 -21.25 bweracge
4 0.34 33.22 0.11 33.33 £2.31 -z5.98 QF
5 0.40 z9.95 o.11 30.08 47.90 -17.54 bweracge
3 0.40 35.22 o.11 35.33 E7.90 —ZZ.57 QF
7 0.59 15.50 0.13 16.03 45.00 -29.97 bwerace
g 0.59 z2.90 0.13 23.03 56.00 —-3Z.97 QF
9 4.95 14.83 0o.zo 15.03 45.00 -30.97 bwerage
10 4.95 19.83 0o.zo 20.03 S56.00 -35.97 QF
11 19.43 15.23 0.39 15.62 50.00 -34.38 bwerage
1z 19.43 21.94 0.39 28.33 50,00 -37.a7 QF
Notes

1. Result = Fead WValue + Factor

Z. Factor LIZN[(IZN) Factor + Cable Loss

3. lMecording to technical experiences,all spurious emission of 80Z.11an
HT40 mode at channel 151,155,159 are almost the samwe helow 1GHz,=so that the
channel 151 was chosen as representative in final test.

4. The data iz worse case.

( %j AN

Test engineer:

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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%" CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094

5. Test of Radiated Emission

5.1 Test Limit
Radiated emissions from 30 MHz to 40 GHz were measured according to the methods defines in
ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in section
5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions for unintentional
device, according to § 15.109(a), except for Class A digital devices, the field strength of radiated
emissions from unintentional radiators at a distance of 3 meters shall not exceed the following

values:
Frequency Distance Radiated Radiated
(MH2z) Meters LV IM) (dB u VI M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10

meters shall not exceed the below table.

Frequency Distance Radiated
(MH2z) Meters (dB p VI M)
30-230 10 30

230-1000 10 37

5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum
reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in average
mode), then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be measured in average mode again and reported.

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

5.3 Typical Test Setup

Antenna

Equipment under Test

——1
< *  Testdistance ———P|
0.8M
Turn Table
. \ Ground Plane
Receiver
5.4 Measurement Equipment
Instrument/Ancillary | Model No. |Manufacturer| Serial No. Cal&:;tmn Valid Date
Bilog Antenna CBL6112B | Schaffner 2840 2009/05/14 | 2010/05/13
Signal Generator 8648B HP 3629U00612 | 2008/10/08 | 2009/10/07
Amplifier 8447D Agilent 2944A10593 | 2009/05/21 | 2010/05/20
EMI Receiver 8546A HP 3807A00454 | 2008/08/07 | 2009/08/06
Spectrum FSP40 R&S 100047 2009/02/21 | 2010/02/20
Horn Antenna 3115 EMCO 31589 2009/05/04 | 2010/05/03
Preamplifier Agilent 8449B 3008A01954 | 2009/02/27 | 2010/02/26
Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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“%#” CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094

5.5 Test Result and Data

Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11g, CH1 Temperature 1 126°C
Memo : Humidity : | 58 %
0 Level (dBu\im) Date: 2009-06-30
FCC CLASS-B
10 6
4 7
3 ]
1 2
0 30 85. 140, 195. 250. 305
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Eesult Limit Hargin Remark Fo= Fo=
MHz dBuV/m dE dEuVW/m dBuW/m dE cm Deg
1 93.80 35.48 -12.29 Z6.19 43.50 -17.31 Peak 104 u]
Z 135.88 37.79 -10.14 Z27.65 43 .50 -15.85 Peak 104 u]
3 195.55 41.42 -10.28 31.16 43 .50 —-12.34 Peak 104 u]
4 Z25.00 44 .32 -11.0z 33.40 45.00 -12.60 Peak 104 u]
5 233.50 44.15 -11.69 3Z2.46 45.00 -13.54 Peak 104 u]
5] Z2e81l.00 51.79 -12.03 39.76 46.00 -6.24 FPeak 104 u]
7 293 .45 46.430 -12.35 34.05 46.00 -11.95 Peak 104 u]
Notes

1. Result = Read Value + Factor

2. Factor = Antenha Factor + Cable Loss — wmplifier

3. The resolution kbandwidth of test receiver/spectruwm analvezer is 1Z0KH=
and wvideo bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, All ewission below 1GHz at 802.11lbh/g mode are all the same,so the
G02.11g mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of S02.11g
mode at channel 1,6,11 are almost the same kbelow 1GHz,=so that the
channel 1 was chosen as representative in final test.

6. The data is worse case.
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" CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11g, CH1 Temperature 11 26°C
Memo : Humidity : | 58 %

Level (dBuWim) Date: 2009-06-30
FCC|CLASS B
f
40 " i 4 5
3
0 300 440. h80. 720. 860. 1000
Frequency (MHz)
Read Ant Tak
Item Freg Value Factor Fesult Limit Margin FEemark FPos Fos
MHz dEuV/m dE dBuV/m dBuW/m dE cm Deg
1 457,50 44, 64 -3.085 36.59 46.00 -9.41 Peak 104 u]
2 L2Z.60 46,20 -5.33 37.87 46.00 -8.13 Peak 104 u]
3 651 .40 40,73 -5.31 35.48 46.00 -10.52 Peak 104 u]
4 716.50 41.28 -2.59 35.69 46.00 -7.31 Feak 104 u]
5 s00.50 358.80 -1.09 37.71 46.00 -5.29 Feak 104 u]
[ 935.60 38.57 4.1z 42 .69 46 .00 -3.31 o 104 ]
Notes

1. Besult = RBead Walue + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. A1l emission helow 1GHE at 802.11b/g mode are all the same,so the
S02.11g wode chosen as representative in final test.

5. heeording to technical experiences,all spurious emission of S02.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

. The data is worse case.
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*" CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .| 802.11g, CH1 Temperature .1 26°C
Memo : Humidity : | 58 %

80 Lewvel (dBuVim) Date: 2009-06-30
FCC/CLASS-B
40
34
2 5 5
1
DSU 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tak
Item Freq Value Factor Result Limit Margin Remark Fos Pos
MHz dEBuW/m dE dABEuW/m  dEuY/m dE o Deg
1 51.45 37,25 -15.00 Z2.E5 40.00 -17.75 Peak 104 360
2 232.95 45,99 -16.11 29.88 46.00 -16.12 Peak 104 360
3 256.88 45.38 -14.12 31.24 46,00 -14.78 Peak 104 360
4 Z61.00 44,65 -13.88 30.79 46,00 -15.21 Feak 104 360
5 Ze7.05 41.94 -13.53 258.41 46.00 -17.59 Peak 104 360
& 283 .00 40,72 -13.28 27,46 46,00 -15.54 Feak 104 360
Notes
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cakble Loss - Aoplifier

3. The resolution handwidth of test receiver/spectrum analyzer is 120KEH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, RAll emiszsion below 1GHz at S02.11bh/g mode are all the sawme,so the
S02.11y wode chosen as representative in final test.

5. Aocording to techhnical experiences,all spurious emission of S02.11g
mode at channel 1,6,11 are almost the samwe below 1GHz,so that the
channel 1 was chosen as representative in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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" CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .| 802.11g, CH1 Temperature .1 26°C
Memo : Humidity : | 58 %

0 Lewvel (dBu\//im) Date: 2009-06-30
FCC|CLASS-B
3 B
40 1 2 4 ]
0 300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tah
Item Freg Value Factor Resultc Limit Margin Remark Fos Fos
MHz dBuW/m dE dEuVim  dBuVim dE o Deg
1 553.40 42 .15 -2.56 39.59 46.00 -6.41 Peak 104 360
2 620.60 40.949 -1.42 39.52 46.00 -6.45 Peak 104 360
3 651.40 42 .90 —-2.36 40.54 45.00 -5.46 QF 104 360
4 71l6.50 4z .46 -3.15 39.25 46.00 6.7 Peak 104 360
5 783.00 40.11 -0.22 39.89 46.00 -6.11 Peak 104 360
[ 959.40 358.83 1.28 40.11 46.00 -5.89 QaF 104 360
MNotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - mplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detectionh at freguency below 1GH=.

4. A1l emission below 1GHz at 802.11b/g mode are all the same,so the
S02.11g wode chosen as representative in final test.

5. heocording to technical experiences,sall spurious emission of S0Z2.11g
mode at chawhnel 1,6,11 are almost the same helow 1GHz,so0 that the
channel 1 was chosen as representative in final test.

. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11b, CH1 Temperature 26 °C
Memo Humidity 58 %
107 Level (dBuv/im) Date: 2009-06-22
FCC CLASS-B
2
FCC CLASS-B (AVG)
L |
0 1000 5800. 10600. 15400. 20200. 25000
Frequency {(MHz)
Fead Ant Tah
Item Fredqg Value Factor Fesultc Limit Margin Femark Pos Fos
MH=z dBuW/m dE dBuV/m dBuVW/m dE o Deg
1 4522.10 41,44 7.69 49,13 54,00 -3 ,57 byerage 102 u}
Z 4524.10 54,56 7.69 B2 .55 74.00 -11.45 Peak 10z u}

Result =
Factor =
The resolution bandwidth of

Fead Value + Factor
Antenna Factor + Cable Loss -

mplifier
tezt receiver/spectrum analyzer i= 120KHE

and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

The resolution bandwidch of
and wideo bandwidth i=s 3MH=z
1GH=.
The resolution bandwidth of
and wideo bandwidth is 10H=z
1GH=.

test receiver/spectrum analyzer is 1MH=z
for Peak detection at frequency sbhowve

test receiver/spectrum analvyzer is 1MH=z
for Average detection at fredquency shove

The other ewmissions is too low to ke measured.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .| 802.11b, CH1 Temperature 1|1 26°C
Memo : Humidity : | 58 %
107 Level (dBuvim) Date: 2009-06-22
FCC|CLASS-B
2
FCC CLASS-B (AWG)
54
0 1000 H800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fezult Limit Margin Femark Fo= Fos
MHz dEuVW/m dE dEuVW/m dBuv/m dE CIn Deg
1 4522.10 37.16 T.69 44 .35 S54.00 -9.15 Irerage 102 u]
2 4523.85 50.91 T.69 58,60 74,00 -15.40 FPeak 102 u]
Notes=

1. Result = Read Value + Factor

2. Factor = Antenha Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyeer iz 120KEH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyeer iz 1MH=
and video bandwidth is 3MH=z for Peak detection at fredquency abhove
1GH=.

8. The resolution bandwidth of test receiver/spectrum analyeer iz 1MH=
and video bandwidth is 10H=z for Average detection at frequency abowve
1GH=.

6. The other etwissions is too low to be measured.
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Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 350f 149



CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11b, CH6 Temperature 26 °C
Memo Humidity 58 %
107 Level (dBuvm) Date: 2009-06-22
FCC CLASS-B
1
FCC CLASS-B {AWG)
54 )
I]1I]I]I] H800. 10600. 15400. 20200. 25000
Frequency {MHz)
Fead Ant Talk
Item Fredg Value Factor Fesult Limit Margin Remark Fos Pos=
MHz dBuv/m dE dBuV,/m dBuv/m dE cm Deg
1 4374.30 52.388 7.86 60, 74 74,00 -13.26 Peak 10z u]
2 4375.65 39.34 7.89 47.25 54.00 -6.75 bverage 102 u]
Notes
1. Eesult = Read Walue + Factor

2. Factor =

Antenna Factor + Cable Loss - Awplifier

3. The resolution handwidth of test receiver/spectrum analyeer is 1Z0EH=z
and wideo bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at frequency below 1GH=z.

Lest receiver/sSpectrum ahnalyzer is 1MH=

for Peak detection at fredquency abhowve

4. The resolution bandwidch of
and wvideo bandwidth i=s 3MH=

1GH=.

E. The resolution bandwidth of
and wideo bandwidth is 10H=

1GHE.

test receiver/spectrum analyzer is 1MH=
for Average detection at freguency above

6. The other emissions is too low to bhe measured.

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11b, CH6 Temperature 26 °C
Memo Humidity 58 %
107 Level (dButim) Date: 2009-05-22
FCC|CLASS-B
1
FCC CLASS-B (AVG)
LT )
0 1000 5800. 10600, 15400. 20200, 25000
Frequency {(MHz)
Fead Ant Tab
Item Freqg Value Factor Resulc Limit Margin Femark Pos Fos
MHz dBuV/m dE dBEuV/m dBuv/m dE cm Deg
1 45374 .40 49,15 7.86 E7.01 74.00 -15.99 Feak 10z u}
2 48375.65 35.22 7.89 43.11 54.00 -10.89 bverage 102 u}

Fesult = RBead Walue + Factor

Factor = Antenna Factor + Cable Loss - Amplifier

The resolution bandwvidth of test receiver/spectrum analyzer is 1Z20KHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=.

The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 3MHz for Peak detection at fregquency above
1GH=.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 10H=z for Average detection at frecquency above
1GH=.

The other emissions is too low to bhe measured.

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power AC 120V Pol/Phase . | VERTICAL
Test Mode .| 802.11b, CH11 Temperature 1|1 26°C
Memo Humidity : | 58 %
Level (dBuvim) Date: 2009-06-22
107
FCC|CLASS-B
2
FCC CLASS-B (AYG)
LT )
1
I]1I]I]I] 800, 10600. 15400. 20200, 25000
Frequency (MHz)
Fead Ant Tab
Item Freg Value Factor Fezult Limit Margin Femark Fos Fo=
MHz dEuVWim dE dBEuV/m dBuVim dE m Deg
1 4922 .20 35.00 5.03 43.03 54.00 -10.97 byerage 102 ]
2 4924.35 45.99 5.03 57.02 74,00 -16.95 Peak 10z ]
Notesz:

1. Result = REead Value + Factor

2. Factor = Antenna Factor + Cakble Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyezer iz 1Z0EH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and wvideo bandwidth is Z3MH= for Peak detection at frequency abowve
1GH=.

8. The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and video bandwidth is 10Hz for ALverage detection at frequency above
1GH=.

6. The other ewmissions is too low to he measured.

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11b, CH11 Temperature 26 °C
Memo Humidity 58 %
Level (dBuvim) Date: 2009-06-22
107
FCC CLASS B
2
FCC CLASS-B (AVG)
LT )
1
u1ﬂﬂﬂ H800. 10600, 15400, 202200, 25000
Frequency (MHz)
Fead Aint Tadk
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dEuVim dE dBuV/m dBuV/m dE m Deg
1 4922 .00 33.97 5.03 42 .00 54.00 -1z.00 byerage 102 ]
2 4924 .75 45.64 5.03 56.67 74,00 -17.33 Peak 10z ]
Notesz:

1. Fesult = Eead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z0EH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, The resolution handwidth of test receiver/spectrum anhalyzer is 1MH=
and video bandwidth i=s 3MHz for Peak detection at fredquency abowve
1GH=.

8. The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and video bandwidth is 10Hz for Average detection at fredquency abowve
1GH=.

6. The other emissions is too low to he measured.

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11g, CH1 Temperature 26 °C
Memo Humidity 58 %
107 Level {dBuvmy) Date: 2009-06-22
FCC|CLASS-B
2
FCC CLASS-B (AVG)
LT )
I]1I]I]I] H800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBuvV/m dE dBuV/m dBuv/m dE om Deg
1 4524.20 39.82 7.69 47.51 54.00 -6.49 byerage 102 ]
2 45327.90 54,47 T.7E 62.19 74,00 -11.51 Peak 102 ]
Notes
1. Re=zsult = Read Walue + Factor

2. Factor =

Antenna Factor + Cable Loss - Moplifier

3. The resolution bandwidth of test receiver/sSpectrun analyzer iz 120KH=
and wvideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4. The resolution bandwidth of
and wvideo bandwidth is 3MH=z

1GH=.

5. The resolution bandwidth of
and wvideo bandwidth i=s 10H=

1GH=.

6. The other ewissions i=s too low to be measured.

test receiver/spectrum analyzer is 1MH=
for Peak detection at frequency abowve

test receiver/spectrum analyzer is 1MH=
for Average detection at frequency above

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date
Page No.

: Aug. 12, 2009
. 40 of 149



CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11g, CH1 Temperature 26 °C
Memo Humidity 58 %
107 Level (dButim) Date: 2009-05-22
FCC|CLASS-B
2
FCC CLASS-B (AVG)
LT )
0 1000 5800. 10600, 15400. 20200, 25000
Frequency (MHz)
Fead Ant Tab
Item Freqg Value Factor Result Limit HMargin Femark Pos Fos
MHz dEuVim dE dEuV/m dBEuiv/m dE far ] Dedg
1 4824 .20 36.72 7.69 4. 41 54,00 -a.59 Ivrerage 102 u}
2 4524.95 51.52 7.69 589,21 74.00 -14.79 Feak 10z u}

Fesult = RBead Walue + Factor

Factor = Antenna Factor + Cable Loss - Amplifier

The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=.

The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 3MHz for Peak detection at fregquency sbove
1GH=.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 10H=z for Average detection at frecquency above
1GH=.

The other emissions is too low to be measured.

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11g, CH6 Temperature 26 °C
Memo Humidity 58 %
107 Level (dBuvYm) Date: 2009-06-22
FCC|CLASS-B
1
FCC CLASS-B (AVG)
LT )
u1ﬂﬂﬂ H800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tah
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBuVW/m dE dBui/m dEuWim db m Deg
1 45374.90 49.32 7.86 57.68 74.00 -16.32 Peak 102 ]
2 453758.20 35.22 7.89 43.11 54.00 -10.5%9 byerage 102 ]
Iotes:
1. Besult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer i=s 1Z0EKH=z

and wvideo bandwidth i=s 300kH= for Peak detection and Quasi-peak
detection at frecquency below 1GH=.

The resolution bhandwidth of test receiver/spectrum analyzer iz 1MH=
and video bandwidth iz 3MH=z for Peak detection at fregquency abowve
1GH=.

The resolution bandwidth of
and wideo bandwidth is 10H=
1GH=.

The other ewmissions iz too low to be measured.

test receiver/spectrum analyzer is 1MH=
for Average detection at frequency above

Cerpass Technology Corp.
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* CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11g, CH6 Temperature 26 °C
Memo Humidity 58 %
107 Level (dBuvim} Date: 2009-06-22
FCC CLASS-B
1
FCC CLASS-B (AVG)
54
I]1I]I]I] 800, 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tab
Item Freq Value Factor Fesult Limit Margin Remark Fos Fos
MHz dEuVW/m dE dBuvW/m dEuW/m dE cm Deg
1 4374.75 EO.53 7.86 E&.89 74,00 -15.31 Peak 10z o
2 4377.65 36.14 7.89 44,03 54.00 -9.97 byerage 102 u]
Notes
1. Result = Read Value + Factor

2. Factor =

Antenna Factor + Cable Loss - Awmplifier

3. The resolution bandwidth of test receiver/spectrwn analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of
and wvideo bandwidth is SHH=

1GH=z.

5. The resolution bandwidth of
and video bandwidth is 10H=

1GH=z.

test receiver/spectrum analyzer iz 1MHz
for Peak detection at frequency above

test receiver/spectrum analyzer is 1MHz
for Average detection at fredquency above

6. The other emissions is too low Lo be measured.

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11g, CH11 Temperature 26 °C
Memo Humidity 58 %
107 Level {dBuvm) Date: 2009-06-22
FCC|CLASS-B
1
FCC CLASS-B (AVG)
LT )
I]1I]I]I] H800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBuVim dE dABuV/m  dBuv/m dE L} Ded
1 4924.30 50.00 5.03 55.03 74,00 -15.97 Peak 10z ]
2 4925.05 34.96 g.06 43 .02 54.00 -10.95 byerage 102 ]
Notes
1. Rezsult = Read Value + Factor

2. Factor =

Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiwver/spectrum analyszer is 120EH=
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth iz 3MHz for FPeak detection at frequency above

1GH=.

5. The resolution bandwidch of test receiver/spectrum analyzer is 1MH=
and video bandwidth i=s 10Hz for Average detection at frequency abowve

1GH=.

6. The other emissions i=s too low to be measured.

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11g, CH11 Temperature 26 °C
Memo Humidity 58 %
107 Level {dBuYim) Date: 2009-06-22
FCC|CLASS B
z FCC CLASS-B (AVG)
LT )
1
I]1I]I]I] H800. 10600. 15400. 20200, 25000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos FPos
MHz dBuVW/m dE ABui/m dBEuWim dE m Deg
1 4924.00 34.94 g.03 4z2.97 54.00 -11.03 byerage 102 ]
2 49z24.00 47.99 5.03 S56.02 7400 -17.98 Peak 10z ]
Notes
1. Result = Read Value + Factor

2. Factor

Antenna Factor + Cable Loss - Amplifier

3. The resolution handwidth of test receiver/spectrwn analyzer is 1Z0EH=
and wideo bandwidth iz 300kHz for Peak detection and Cuasi-peak
detection at frecguency below 1GH=.

4. The resolution bandwidth of
and wideo bandwidth iz 2MH=

1GHz.

5. The resolution bandwidth of
and wideo bandwidth is 10H=

1GHz.

6. The other emissions iz too low to he measured.

test receiver/spectrum analyzer is 1MH=
for Peak detection at fregquency asbove

test receiver/spectrum analyzer is 1MH=
for Average detection at frequency asbhowve

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094

Power ;| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 802.11n HT20, CH1 Temperature 11 26°C
Memo : Humidity : | 58 %
80 Level (dBuim) Date: 2009-06-30
FCC CLASS-B
40
G
2 4 4
1 3
0 30 85. 140, 195. 250, 305
Frequency (MHz)
Fead int Tab
Item Freqg Values Factor Result Limit Margin Remark Fos Pos
MHz dBuv/m dB dBuv/m dBui/m dB cm Deg
i S0.58 39.17 -14. 22 24.95 40.00 -15.05 FPeak 104 u]
2 150.35 36.99 -5.54 Z25.15 43,50 -15.35 FPeak 104 a
3 195.55 36.75 -10.Z2Z4 Z6.49 43,50 -17.01 FPeak 104 u]
4 Z214.80 35.62 -11.35 27.24 43,50 -16.26 FPeak 104 a
5 Z28.00 35.534 -11.02 27.32 46.00 -15.65 FPeak 104 u]
g Z61.00 42.21 -1z.035 30.18 45,00 -15.8:2 FPeak 104 a
Notes

1. Eesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of teat receiver/spectrum analyzer iz 1Z0EHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, According to technical experiences,all spurious emission of S0Z.11MINMO
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel 1 was chosen as repregentative in final test.

5. The data is worse case.

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 46 of 149



o

CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 802.11n HT20, CH1 Temperature 11 26°C
Memo : Humidity : | 58 %
0 Lewel (dBuWimy) Date: 2009-06-30
FCC/CLASS-B
40 @ B
al
1 g 4
0 300 440. 580. T20. 860. 1000
Frequency (MHz)
Fead Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV/m dE dBuV/m dBuV/m dE o Deg
1 457.50 42 .04 -5.05 33.99 46.00 -1z2.01 Peak 104 u]
2 587.00 42 .73 —-4.86 37.88 46.00 -8.12 Peak 104 ]
3 A51.40 40.94 -5.31 35.63 46.00 -10.37 Peak 104 u]
4 73z2.60 35.39 -0.7z2 34.87 46.00 -11.33 Peak 104 u]
g g40.40 35.54 1.31 36.85 46.00 -9.15 Peak 104 u]
& 917.40 34.15 4,12 358.30 46.00 -7.70 Peak 104 u]
MNotes

1. Eesult = Bead WValue + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwvzer is 1Z0EH=z
and wideo bhandwidth i= 300kH=z for Peak detection and Ouasi-peak
detection at frequency below 1GH=z.

4. Aocording to technical experiences,all spurious emission of S0:2.11MINO
mode at channel 1,6,11 are almwost the sawe below 1GH=z,so that the
channel 1 was chosen as representative in final test.

5. The data i= wors=e case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT20, CH1 Temperature 26 °C
Memo Humidity 58 %
0 Lewvel (dBuW/m) Date: 2009-06-30
FCC|CLASS-B
40
34 al
3 ]
1
DSD 85. 140. 195, 250. 305
Frequency (MHz)
Read int Tak
Item Freg Value Factor Result Limit Margin Femark Pos Pos
MHz dBuV/m dE dEuV/m dBEuv/m dE cm Deg
1 41,83 36,92 -14.50 22.42 40,00 -17.58 Peak 104 360
2 233.50 41.97 -16.10 25.87 46.00 -20.13 Peak 104 360
3 Z&1.00 43 .47 -13.86 29.61 46.00 -16.39 Peak 104 360
4 266,50 44,91 -13.58 31.33 45,00 -14.567 Peak 104 360
= 276.13 44,29 -13.18 31.10 46.00 -14.90 Peak 104 360
& Z293.45 40.15 -13.62 26.53 46.00 -19.47 Peak 104 360
Notez:
1. Result = BEead Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer i= 1Z0EHz

and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=.
hocording to techhical experiences,all spurious ewission of S02.11MINO
mode at channel 1,6,11 are almost the sawe below 1GHz,so that the

channel 1 was chosen as representative in final test.

The data

iz worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 802.11n HT20, CH1 Temperature 11 26°C
Memo : Humidity : | 58 %
0 Level (dBuW/im) Date: 2009-06-30
FCC CLASS-B
3
2
40 4 5
1 5
0 300 440. 580. 720. 860. 1000
Frequency (MHz)
Read int Tab
Item Freg Value Factor Fesulc Limit Margin Femark Fos Fos
MHz dBuv/m dB dBuV/m dBEuWim dB o Dedg
1 457 .50 41.07 -5.27 35.80 45,00 -10.20 Feak 104 360
2 522,60 46.65 -6.07 40. 58 45.00 -5.4z2 QF 104 360
3 S557.00 44,22 —-2.05 42,17 46,00 -3.83 o) 104 360
4 651.40 41.99 -2.36 39,63 46,00 -6.37 Feak 104 360
5 783.00 35.285 -0.22 35.08 45.00 -10.94 Peak 104 360
6 91z2.50 35.78 2.35 38.13 45,00 =-7.87 Feak 104 360
Notes
1. RBesult = REead Value 4+ Factor

2. Factor = Antenna Factor + Cable Loss - Moplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KH=z
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=z.

4. Acecording to techhical experiences,all spurious emwission of S02.11MIMNO
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

5. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH1 Temperature 26 °C
Memo Humidity 58 %
107 Level (dBuvim) Date: 2009-06-22
FCC|/CLASS-B
2
FCC CLASS-B {AWG)
54
I]1I]I]I] H800. 10600. 15400. 20200, 25000
Frequency (MHz)
Fead Ant Talk
Item Freg Value Factor Fesult Limit Margin Femark Fos Pos=
MHz dBuWV/m dE ABuV/m dBuV/m dE o Dedq
1 4522.10 36.47 7.69 44,185 54.00 -9.54 bverage 102 u]
2 3525.85 50.4:2 TL.E 55.14 74,00 -15.86 Feak 10z ]

FEesult = Read Walue + Factor

Factor =

Antenna Factor + Cable Loss - Amplifier

The resolution bandwidth of test receiver/spectrium analyzer is 1Z0EH=z
ahd wvideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at fredquency below 1GH=.
test receiver/spectrum analyzer is 1MH=
for Peak detection at frequency asbove

The resolution bandwidth of
and video bandwidth is 3MH=
1GH=.
The resolution bandwidth of
and video bandwidth is 10H=
1GH=.

test receiver/spectrum analyzer is 1MH=
for Average detection at fredquency above

The other emissions is too low to he measured.

Cerpass Technology Corp.
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*" CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 802.11n HT20, CH1 Temperature 11 26°C
Memo : Humidity : | 58 %
Level (dBum) Date: 2009-06-22
107
FCC|/CLASS-B

FCC CLASS-B (AVG)

54
0 1000 5800. 10600. 15400. 20200. 25000
Frequency {MHz)

Read Ant Tak

Item Freg Value Factor Fesult Limic Margin Femark Fos Fos

MHz dBuV/m dEb dBuV/m dBuV/m dE cm Deg

1 4522.65 49,03 .68 56.7:2 74,00 -17.25 Feak 10z u}

2 4524.65 33.48 7.69 41,17 54,00 -12 .83 bverage 102 u}
Notes

1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The rezolution bandwidth of test receiver/spectruwmn analvzer is 1Z0EKEHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth iz 3MHz for Peak detection at frecquency abowve
1GH=.

5. The rezolution bhandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth is 10H=z for Awverage detection at frequency abowve
1GH=.

&. The other emissions is too low to be measured.

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH6 Temperature 26 °C
Memo EUT with PC Humidity 58 %
107 Level (dBuvm) Date: 2009-06-22
FCC CLASS-B
[ FCC CLASS-B {AWG)
LT
I]1l]l]l] 5800. 10600. 15400. 20200. 25000
Frequency {(MHz)
Read Ant Tak
Item Freg Value Factor Fesult Limit Margin Remark Fos= Fos
MHz dBuv/m dE dBEuV/m dBuv/m dE o Deg
1 4574.45 45.08 7.86 55.94 74,00 -158.06 Peak 10z u]
2 45376.00 33.21 7.89 41.10 54.00 -12.90 byverage 102 u]

Fesult =
Factor =

Read Walus + Factor
Antenna Factor + Cable Loss - Amplifier

The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EKEH=z
and wideo bandwidth is 300kHz for Peak detection and CQuasi-peak
detection at fregquency below 1GH=.
test receiver/spectrum analyzer is 1MHz
for Peak detection at fregquency ahove

The resolution bandwidth of
and video bandwidth is 3MH=
1GH=.
The resolution bandwidth of
and wvideo bandwidth is 10H=z
1GH=.

test receiver/spectrum analyzer is 1MHz
for Average detection at frequency above

The other ewissions is too low to bhe measured.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date
Page No.

: Aug. 12, 2009
. 52 of 149



CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT20, CH6 Temperature 26 °C
Memo Humidity 58 %
107 Level (dBuvim) Date: 2009-06-22
FCC CLASS-B
1 FCC CLASS-B {AVG)
LT )
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead int Takb
Item Freqg Value Factor Result Limit Margin Femark Fos= Pos
MHz dBuV/m dE dEuV/m dBuWVim dEb cm Deg
1 4574.75 45,13 7.86 52.949 74,00 -21.01 Peak 10z u]
2 4377.95 31.11 7.89 39.00 S4.00 —-15.00 hrvrerage 102 u]
Notes
1. Result = Read VWalue + Factor

Z. Factor =

Antenna Factor + Cable Loss - Amplifier

3. The resolution handwidth of test receiver/spectrum analyeer is 1Z0EH=z
and wideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at fredquency hbelow 1GH=.

4, The resolution bhandwidth of test receiwver/spectrum analyeer is 1MH=z
and wideo bandwidth i=s 3MHz for Peak detection at fredquency asbove

1GHE.

5. The resolution handwidth of test receiwver/spectrum analyeer is 1MH=z
and wideo bandwidth is 10Hz for Average detection at fregquency sbove

1GHE.

6. The other emissions iz too low to bhe measured.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH11 Temperature 26 °C
Memo Humidity 58 %
107 Level {dBuYim) Date: 2009-06-22
FCC|/CLASS-B
1
FCC CLASS-B (AWVG)
LT )
0 1000 H800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBuV/m dE ABuv/m dBulim AE o Dedg
1 4924 .95 45.95 .03 BEn.98 74,00 -17.0z2 Peak 10z n]
z 4925.55 34.85 Z.068 4z .91 54,00 -11.09 hvyerage 102 ]
Notes
1. Result = ERead Value + Factor

2. Factor =

Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KH=z
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth iz 3MHz for Peak detection at frecquency sbhove

1GH=z.

8. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth i=s 10Hz for Average detection at frequency ahowve

1GH=z.

6. The other emissions is too low to be mweasured.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT20, CH11 Temperature 26 °C
Memo Humidity 58 %
107 Level (dBuvm) Date: 2009-06-22
FCC CLASS-B
1 FCC CLASS-B (AVG)
LT )
u1ﬂﬂﬂ 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tab
Item Freqg Value Factor Fezult Limit Margin Femark Fo= Fo=
MHz dBul/m dB dBuv/m dBuV/m dB i Deg
1 4924.95 465,33 5.03 S54.36 74.00 -19.64 Feak 103 u]
2 4927.95 31.839 5.06 39.95 54.00 -14.05 Iyverage 103 u]
Note=
1. Result = PFead Value + Factor

2. Factor =

Antenna Factor + Cable Loss - Lmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and wideo bandwidth iz 3MH=z for Peak detection at fregquency above

1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=z
and wideo bandwidth is 10Hz for Average detection at frequency above

1GH=z.

6. The other emissions i=s too low to be measured.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11n HT40, CH3 Temperature 11 26°C
Memo Humidity : | 58 %
0 Level (dBuvim) Date: 2009-06-30
FCC/CLASS B
|
40
4
A
a
2 3
1
DED 85. 140. 195, 250. 305
Frequency (MHz)
Fead Ant Tah
Item Freq Value Factor Fesult Limit Margin Remark Fos= Fos=
MHz dBuV/m dE dBuV/m dBuiv/m dE m Deg
1 7730 39.90 -14.54 25.08 40.00 -14.94 Peak 104 ]
2 120.20 37.43 -10.1%9 27.24 43 .50 -16.26 Peak 104 ]
3 149.63 358.01 -11.25 26.76 43 .50 -15.74 Peak 104 ]
4 212 .05 45.74 -10.73 35.01 43 .50 -5.49 Peak 104 ]
5 228.00 39.52 -11.02 28.50 45.00 -17.50 Peak 104 u]
& 261.00 4z2.24 -12.03 30.21 46.00 -15.79 Peak 104 ]
Notesz:

1. Re=sult = BEead Value + Factor

2. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectrum analyzer is 1Z0KEH=
and video bandwidth i=s 300kH= for Peak detection and Quasi-peak
detection at frecquency below 1GH=z.

4. Aocording to technical experiences,all spurious emission of S02.11HMIMO
mode at chanhel 3,6,9 are almost the sawne below 1GH=,s30 that the
channel 3 was chosen as representative in final test.

5. The data is worse case.

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11n HT40, CH3 Temperature 11 26°C
Memo : Humidity : | 58 %
0 Level (dBulim) Date: 2009-06-30
FCC|/CLASS-B
40 2 L
3
] 4
UEDD 440. 580. 720, 860, 1000
Frequency (MHz)
Read Ant Talk
Item Freg Value Factor Fesulc Limic Hargin Femark Po=s Fos
MHz dBuV/m dE dBuV/m dBuv/m dE o Deg
1 457 .50 39.45 -8.05 31.43 46.00 -14.57 Peak 104 u]
2 587.00 4z .67 -4.86 37.81 45.00 -8.19 Feak 104 0
3 651,40 39.62 -5.31 34.31 46,00 -11.69 Feak 104 u]
4 T20.00 34.47 -1.71 32.76 45,00 -13.24 Feak 104 u]
5 917.40 33.68 4.12 37.80 46,00 -8.20 Peak 104 u]
6 940. 50 33.62 4,23 37.85 46.00 -8.15 Peak 104 u]
Notes

1. Eesult = Read Valus + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and wvideo bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at fredquency below 1GHE.

4. According to technical experiences,all spurious ewission of S02.11MIMO
mode at channel 3,6,9 are almost the sawe below 1GHz,so0 that the
channel 3 was chosen as representative in final test.

5. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT40, CH3 Temperature 11 26°C
Memo : Humidity : | 58 %
0 Level {(dBuV/im) Date: 2009-06-30
FCC/CLASS-B
40
3
45
2 B
1
0 30 85. 140. 195. 250. 305
Frequency (MHz)
Fead int Tab
Item Freg Value Factor FEesultc Limit Margin FEemark Fos Fos
MHz dEBEuW/m dB dBuwi /o dBuW/m dB i Deg
1 48,25 37.00 -14.52 22.493 40,00 -17.52 Feak 104 360
Z 233.50 42 .88 -16.10 Z26.73 46,00 -19.22 Feak 104 360
3 Z261.00 43,29 -13.86 29.43 46,00 -16.57 Feak 104 360
4 Z67.05 41.51 -13.53 28.28 46,00 -17.72 Feak 104 360
5 276,135 41.50 -13.19 28.31 46,00 -17.69 Feak 104 360
[ 299.50 38.67 -13.08 25.59 46,00 -20.41 Feak 104 360
Notes

1. REesult = Eead Value + Factor

2. Factor = Antenha Factor + Casble Loss - mplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EH=
and wideo bandwidth is 300kHz for Pesk detection and Quasi-peak
detection at frequency kbelow 1GH=.

4, Ahceording to techhical experiences,all spurious emission of S02.11MIMO
mode at channel 3,6,9 are almost the samwe below 1GHz,so that the
channel 3 was chosSen &= representative in final test.

5. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT40, CH3 Temperature 11 26°C
Memo : Humidity : | 58 %
0 Level (dBuVim) Date: 2009-06-30
FCC|CLASS-B
1 2 5
40 B
2 4
0 300 440. 580. 720, 860. 1000
Frequency (MHz)
Read Ant Takh
Item Freg Value Factor Fesultc Limit Margin Femark Fos Fos
MHz dBuv/m dE dBuVW/m  dBuW/m dE cm Deg
1 52Z.60 46.86 -6.07 40.79 4a5.00 -5.21 QF 104 360
Z 553.40 37.12 -2.56 34.56 4a5.00 -11.44 Peak 104 360
3 651.40 42,23 -2.36 39.87 4a5.00 -6.13 Peak 104 360
4 716.50 37.03 -3.18 33.85 4a5.00 -12.15 Peak 104 360
5 g11.00 42 .43 -0.31 42,12 4a5.00 -3.88 2JF 104 360
[ 91z .50 34.90 2.35 37.25 4a5.00 -8.75 Peak 104 360
MNotes

1. Result = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. According to technical experiences,all spurious ewission of S02.11MIMO
mode at channel 3,6,9 are alwmost the sawe below 1GH=z,so0 that the
channel 3 was chosen as representative in final test.

5. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT40, CH3 Temperature 26 °C
Memo Humidity 58 %
107 Level (dBuim) Date: 2009-06-22
FCC CLASS-B
1 FCC CLASS-B (AVG)
LT )
0 1000 H800. 10600. 15400. 20200, 25000
Frequency {MHz)
Read Aint Tak
Item Fredg Value Factor Fesult Limit Margin Remark Faos Pos
MHz dBuW/m dE dABuv/m  dBuWV/m dE om Deg
1 4543 .60 47.73 7.7 E5.E50 74,00 -158.50 Feak 103 u]
Z 4545.50 33.36 T 41.13 54,00 -1z .87 Lyverage 103 u]

Rezult = Read Value + Factor

Factor = Antenna Factor + Cable Loss — Amplifier

The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detcection at frecgquency below 1GH=z.

The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and wideo bandwidth is 3MHz for FPeak detection at frequency above
1GH=z.

The resolution bandwidth of
and wvideo bandwidth i=s 10H=
1GH=.

The other emissions is too low Lo be measured.

test receiver/spectrum analyzer is 1MHz
for Average detection at fredquency abhowve

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT40, CH3 Temperature 11 26°C
Memo : Humidity : | 58 %
107 Level (dBuim) Date: 2000-06-22
FCC CLASS-B
2 FCC CLASS-B (AWG)
LT}
1
0 1000 H800. 10600, 15400. 20200. 25000
Frequency {(MHz)
Fead Ant Tab
Item Freqg Value Factor Result Limit Margin Femark Pos Fos=
MHz dBuV/m dE dBuV/m dBuV/m dE cm Deg
1 4545.55 32.07 7.7 39.54 54,00 -14.16 byverage 103 u}
2 45345.35 46,01 7.79 £3.80 74,00 -20.20 Peak 103 ]
Notes

1. Result = Bead Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution handwidth of test receiver/spectruwmn analveer is 1Z0KH=z
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution handwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at frecquency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bhandwidth is 10Hz for ALwverage detection at fregquency above
1GH=.

6. The other emwmissions is too low to be measured.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT40, CH6 Temperature 26 °C
Memo Humidity 58 %
107 Level {(dBuvm) Date: 2009-06-22
FCC CLASS-B
Z FCC CLASS-B (AVG)
4
1
I]1I]I]I] 5H800. 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Tak
Item Freg Value Factor Result Limit Margin Femark Fos Fos
MHz dBuv/m dE dBEuV/m dBuW/m dE cm Deg
1 4574.30 33.39 7.86 41.25 54.00 -12.75 byverage 103 o
2 4574.95 47.50 .86 55.66 74,00 -15.34 Peak 103 u]
Notes=
1. Result = RBead Walue + Factor

2. Factor =

Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 120EHE=
and video bandwidth iz 300kH= for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of
and video bandwidth is 3HMH=

1GH=.

5. The resolution bandwidth of
and video bandwidth i=s 10H=

1GH=.

test receiver/spectrum analyezer is 1MH=
for Peak detection at fregquency above

test receiver/spectrum analyzer is 1MH=
for Average detection at fredquency above

6. The other emwissions is too low to be measured.

Cerpass Technology Corp.
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* CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT40, CH6 Temperature 26 °C
Memo Humidity 58 %
107 Level (dBulim) Date: 2009-06-22
FCC/CLASS-B
2 FCC CLASS-B (AVG)
LT )
u1ﬂﬂﬂ 5800. 10600. 15400. 20200, 25000
Frequency {(MHz)
Read int Tab
Item Freg Value Factor Result Limit Margin Femark Fos Fos
MHz dBuWim dE dBuV/m dBuW/m dE cm Deg
1 4574.80 32.92 7.86 40.7a 54.00 -13.22 bverage 103 u}
2 48376.15 46.55 7.89 E4,44 74,00 -19.5&8 Peak 103 u}
Notes
1. Eesult = Read Value + Factor

2. Factor =

4. The resolution bandwidth of
and wideo bandwidth is 3MH=

1GHz.

5. The resolution bandwidth of
and wideo bandwidth is 10H=

1GH=z.

Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and wvideo bandwidth is 300kHz for Peak detection and Ouasi-peak
detection at fregquency below 1GH=z.

6. The other emissions is too low to he measured.

test receiwver/spectrum analyzer is 1MHz
for Peak detection at fregquency sbowve

test receiwver/spectrum analyzer is 1MHz
for Average detection at fredquency above
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT40, CH9 Temperature 26 °C
Memo Humidity 58 %
107 Level (dBuvim) Date: 2009-06-22
FCC CLASS-B
1 FCC CLASS-B (AYVG)
LT )
I]1I]I]I] 5800. 10600. 15400, 20200. 25000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fo= Fos
MHz dEuVW/m dE dBuV/m dBuV/m dE cm Deg
1 4904 .40 46.46 7.95 54.44 74,00 -19.56 Peak 103 ]
2 4910.90  32.98 g.00 40.958 54.00 -13.02 byerage 103 ]
Notes
1. Besult = EREead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyezer is 120EH=
and video bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyezer is 1MH=
and video bandwidth is 3MHz for Peak detection at fredquency abowve
1GH=.

5. The resolution bandwidth of
and wvideo bandwidth i=s 10H=
1GH=.

6. The other emissions i= too low Lo he measured.

test receiver/spectrum analyvEer is 1MH=
for Average detection at frequency above

Cerpass Technology Corp. Issued date
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 802.11n HT40, CH9 Temperature 11 26°C
Memo Humidity : | 58 %
107 Level {(dBu'/im) Date: 2009-06-22
FCC|CLASS B
2 FCC CLASS-B (AVG)
LT )
I]1I]I]I] H800. 10600. 15400. 20200, 25000
Frequency (MHz)
Fead Ant Tah
Item Freqg Value Factor Result Limit Margin Femark Fos Fos
MHz dBuV/m db ABuv/m  dBuvV/m dE om Deg
1 4904.,90 34,41 7.93 42,39 54,00 -11.61 hverage 103 ]
2 4905.05 47,65 7.93 EE.63 74,00 -13.37 Peak 103 ]

1. Eesult = ERead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and wideo bandwidth iz 300kH=z for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4. The resolution bandwidth of
and wvideo bandwidth iz SHMH=

1GH=.

5. The resolution bandwidth of
and wideo bandwidth is 10H=z

1GH=.

test receiver/spectrum analyzer is 1MH=
for Peak detection at frequency ahove

test receiver/spectrum analyzer is 1MH=
for Average detection at frequency above

6. The other emissions is too low to be measured.
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Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date . Aug. 12, 2009
Page No. : 65 of 149



CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11a, CH149 Temperature 26 °C
Memo Humidity 58 %
1 avsal I Bulim) Date: 2009-06-30
FCC|CLASS-B
40
A
2 <] 4 5
1
0 30 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tah
Item Fredg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBuv/m dE ABuV/m dBEulim dE om Ded
1 a0.a28 39.01 -14.22 24.79 40.00 -15.21 Peak 104 ]
2 130.38 36.64 -5.84 27.80 43.50 -15.70 Peak 104 o
3 200. 50 36.61 -9.47 27.14 43.50 -16.36 Peak 104 o
4 214.80 39.18 -11.38 27.78 43.50 -15.72 Peak 104 o
= ZE5.50 39.14 -12.93 26.21 46.00 -19.79 Peak 104 o
[ 261.00 41.83 -12.03 29.80 46.00 -16.20 Peak 104 o
Notes:
1. Eesult = Read Value + Factor
2. Factor = Antenha Factor + Cable Loss - lmplifier
3. The resolution handwidth of test receiver/spectrum analyzer is 120EH=

and wideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at fregquency below 1GH=.
hecording to technical experiences,all spurious emission of 802.11a
mode at channel 149,157,165 are alwmost the samwe bhelow 1GH=,so that the
channel 149 was chosen as representative in final test.

The data is worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11a, CH149 Temperature 26 °C
Memo Humidity 58 %
0 Level (dBufim) Date: 2009-06-30
FCC|CLASS-B
40 73 4 5 A
1
uﬂﬂﬂ 440. 580. 720. B860. 1000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos FPos
MHz dBuVW/m dE ABui/m dBEuWim dE m Deg
1 457 .50 40.58 -5.05 32.53 46.00 -13.47 Peak 104 ]
2 587.00 40.80 -4.56 35.94 46.00 -10.06 Peak 104 ]
3 601.00 41.78 -4.3949 36.79 45.00 -9.21 Peak 104 ]
4 651.40 40.94 -5.31 35.63 46.00 -10.37 Peak 104 ]
5 667 .50 40.56 -3.94 36.62 46.00 -9.38 Peak 104 ]
& g40. 40 35.30 1.31 36.61 46.00 -9.39 Peak 104 ]
Notes
1. Result = Read Value + Factor

2. Factor =

Antenna Factor + Cable Loss - Mmplifier

3. The resolution handwidth of test receiver/spectrwn analyzer is 1Z0EH=
and wideo bandwidth iz 300kHz for Peak detection and Cuasi-peak
detection at frequency below 1GH=.

4. Aocording to technical experiences,all spurious emission of S502.11a
mode at channel 149,157,165 are almwost the same below 1GHz,=so that the
channel 149 was chosen as representative in final test.

5. The data is= worse case.

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11a, CH149 Temperature 26 °C
Memo Humidity 58 %
0 Lewvel (dBuWim) Date: 2009-06-30
FCC|CLASS-B
40
4
3 i b
1
uﬂﬂ 85. 140. 195, 250. 305
Frequency (MHz)
Fead Ant Tah
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBuV/m dE ABuv/m dBEuYim AE om Dedg
1 4925 36.94 -14.52 22.42 40. 00 -17.58 Peak 104 360
2 222.50 43 .60 -15.37 28.23 46.00 =17.77 Peak 104 360
3 232.95 41.76 -16.11 Z25.65 46,00 -20.35 Peak 104 360
4 Z261.00 45.02 -13.86 31.1¢6 46,00 -14.54 Peak 104 360
5 267.05 41.38 -13.53 27.85 45,00 -15.15 Feak 104 360
& 2985.95 39.52 -15.15 Z6.37 46,00 -19.63 Feak 104 360
Notes
1. Result = Read Value + Factor

2. Factor

Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyser is 1Z0KHz
anhd video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4. Aecording to technical experiences,all spurious ewmission of S02.11a
mode at channel 149,157,165 are almost the sawe below 1GH=z,s30 that the
channel 149 was chosen as representative in final test.

5. The data is worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .| 802.11a, CH149 Temperature 11 26°C
Memo : Humidity : | 58 %
0 Level (dBuvim) Date: 2009-06-30
FCC CLASS-B
3 4
40 3 6
1 2
0 300 440. A80. 720. 860. 1000
Frequency (MHz)
Fead int Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBuV/m dE dEuV/m dBuVim dEb o Dedq
1 391.00 42.21 -10.87 31.34 46,00 -14.66 Peak 104 360
z 457,80 37.65 -5.27 32.38 46,00 -13.62 Peak 104 360
3 522.60 45,36 —-6.07 39,29 46,00 -6.71 Feak 104 360
4 S557.00 42,17 -2 .05 40,12 46.00 -5.855 oF 104 J6e0
5 651.40 39.11 -2.36 36.75 46.00 -9.25 Peak 104 360
& 912.50 34.24 Z.35 36.59 46,00 -9.41 Feak 104 360
Notes

1. Result = Read Value + Factaor

2. Factor = Antenhna Factor + Cakle Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i= 1Z0EH=
and wideo bandwidth i= 300kH=z for Peak detection and Quasi-peak
detection at fredquency helow 1GH=.

4, hocording to technical experiences,all spurious emission of 802.11a
mode at channel 149,157,165 are almost the sSame below 1GH=,so that the
channel 149 was chosen as representative in final test.

5. The data 13 worse case.

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11a, CH149 Temperature 26 °C
Memo Humidity 58 %
2 Level (dBuvim) Date: 2009-06-23
FCC CLASS-B(57415)
2
FCC-B-5745 (AWVG)
LT )
0 1000 8800. 16600, 24400, 32200, 40000
Fregquency (MHz)
Read Ant Tak
Item Freg Value Factor Fesult Limit Margin Remark Fos Fos
MHz dBuv/m dB dBEuV/m dBEuWV/m dB om Deg
1 114589.15 31.89 15.49 50.35 54 .00 -3.62 bwveracge 103 360
2 11489.15 46.59 15.49 65.058 74,00 -5.92 Peak 103 360

Result = Read WValue + Factor

Factor = Antenna Factor + Cable Loss - hmplifier

The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=z
and wideo bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at fregquency bhelow 1GH=z.

The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth is 3MHz for Peak detection at frequency above
1GH=.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHez
and wideo bandwidth is 10Hz for Average detection at frequency above
1GH=.

The other emissions is too low to be measured.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date . Aug. 12, 2009

Page No. : 70 of 149



CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11a, CH149 Temperature 26 °C
Memo Humidity 58 %
107 Level {(dBuvim) Date: 2009-06-23
FCC CLASS-B(5745)
2
FCC-B-57 45 (AVG)
LT |
I]1I]I]I] 8800. 16600, 24400, J2200. 40000
Frequency (MHz)
Read Ant Tah
Item Fredg Value Factor Fesult Limit Margin Femark Pos Pos
MHz dEu¥im dE dABuV/m dEuVW/m dE cm Ledg
1 11489.20 31.87 15.49 EO.36 54,00 -3.64 bverage 103 360
2 11492.80 47,27 15.49 65.76 74,00 -8.24 Peak 103 360
Notes=
1. Eesult = REead Value + Factor

2. FTactor = Antenna Factor + Cable Loss - Amplifier

3. The resolution handwidth of test receiver/spectruwm analyzer is 120KEHz
and wideo bandwidth is 300kHz for Peak detection and Ouasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectruwm analyeer is 1MHz
and wideo bandwidth is 3MHz for Peak detection at frequency above
1GH=.

5. The resolution bandwidth of test receiver/spectruwm analyeer is 1MHz
and wideo bandwidth is 10Hz for Average detection at fredquency ahove
1GH=.

6. The other emissions is too low to he measured.

Cerpass Technology Corp. Issued date
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11a, CH157 Temperature 26 °C
Memo Humidity 58 %
107 Level {dBuvm) Date: 2009-06-23
FCC CLASS-B(5785)
1
FCC-B-5785 (AVG)
LT ) P
I]1I]I]I] 8800. 16600. 24400, 32200. 40000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBuV/m dE dBuV/m dBuV/m dE m Deg
1 11567.85 46.83 15.56 65.39 74,00 -5.61 Peak 103 360
2 11572.55 3Z.00 15.55 50.55 54.00 -3.45 byerage 103 360
Notes
1. Result = Read Value + Factor

2. Factor =

Antennha Factor + Cable Loss -

Amplifier

3. The resolution handwidth of test receiver/spectrum analvEer iz 1Z0EHE
and wvideo handwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GH=.

4, The resolution handwidth of test receiver/spectrum analyzer iz 1MH=
and wvideo bhandwidth i=s 3MHz for Peak detection at frequency abhove

1GH=.

8. The resolution handwidth of test receiver/spectrum analyzer is 1MHE=
and wvideo bhandwidth i=s 10Hz for Average detection at fredquency above

1GH=.

6. The other emissions iz too low to be measured.

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .| 802.11a, CH157 Temperature 11 26°C
Memo : Humidity : | 58 %
107 Level (dBuvim) Date: 2009-06-23
FCC CLASS-B{5785)
2
FCC-B-5785 (AWG)
LT )
0 1000 g800. 16600. 24400, 32200, 40000
Frequency (MHz)
Fead int Tah
Ttem Freg Value Factor Result Limit Margin Femark Pos Pos
MHz dBEuv/m dE dBuvV/m dBuv/m dE cm Deg
1 11570.20 32.0Z2 18.55 BE0.E7 B4.00 -3.43 hverage 103 3a0
2 11572 .00 46.98 15.55 65.53 74,00 -5.47 FPeak 103 360
Notes

1. Fesult = FEead Value + Factor

Z. Factor = Antenna Factor 4+ Cable Lozs - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyser is 120EKEH=z
and video handwidth iz 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GH=.

4, The resolution bandwidth of test receiver/spectrun analyzer is 1MH=
and video handwidth iz 3MHz for Peak detection at frequency sbhove
1:H=.

8. The resolution bhandwidth of test receiver/spectrum analyzer iz 1MH=
and video bandwidth is 10H=z for Average detection at frequency above
1:H=.

6. The other emissions is too low to he measured.

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11a, CH165 Temperature 26 °C
Memo Humidity 58 %
107 Level (dBuvm) Date: 2009-06-23
FCC CLASS-B(5825)
1
FCC-B-5825 (AVG)
Lt | 2
u1ﬂﬂﬂ 8800, 16600, 24400. 32200, 40000
Frequency (MHz)
Read Ant Tah
Item Freg Value Factor Result Limit Margin Remark Pos Pos=
MHz dBuv/m dE dABuW/m dEuV/m dE cHm Deg
1 11645.40 456.49 153.62 65,11 74,00 -5.89 Peak 103 360
2 11e49.60 32.29 153.62 E0.91 E4.00 -3.09 byerage 103 360
MNotes
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The rezolution bandwidth of test receiver/spectrum analyzer is 1Z20KH:
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency kbelow 1GHz=.

4, The rezolution handwidth of test receiver/spectrum ahalyzer i=s 1MH=
and video bandwidth iz 3MHz for Peak detection at fredquency above
15H=.

5. The resolution bandwidth of
and video bandwidth is 10H=
15H=.

6. The other emissions is too low to be measured.

test receiver/spectrum analyzer is 1MH=z
for Average detection at fredquency above

Cerpass Technology Corp. Issued date

Tel:886-2-2655-8100 Fax:886-2-2655-8200

: Aug. 12, 2009
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11a, CH165 Temperature 26 °C
Memo Humidity 58 %
107 Level {dBuvm) Date: 2009-06-23
FCC CLASS B{5825)
2
FCC-B-5825 (AVG)
LT )
I]1I]I]I] 8800. 16600. 24400, 32200. 40000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBuV/m dE dEBuV/m dBuV/m dE m Deg
1 11g52.70 32.26 15. 62 50.58 54.00 -3.12 byerage 103 360
2 11lg54.40 47.77 15. 62 66,39 74,00 -7.61 Peak 103 360
Notes
1. Re=zsult = Read Walue + Factor

2. Factor =

Antenna Factor + Cable Loss - Moplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 120EH=z
and wvideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

test receiver/spectrum analyzer is 1MH=

for Peak detection at frequency abowve

4. The resolution bandwidth of
and wvideo bandwidth is 3MH=z

1GH=.

5. The resolution bandwidth of
and wvideo bandwidth is 10H=

1GH=.

test receiver/spectrum analyzer is 1MH=
for Average detection at frequency abhove

6. The other ewissions i=s too low to be measured.

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode .| 802.11an HT20, CH149 Temperature 11 26°C
Memo : Humidity : | 58 %
0 Lewvel {dBuv/m) Date: 2009-06-30
FCC CLASS-B
40
L 3 493 "
0 30 85. 140, 195. 250. 305
Frequency (MHz)
Read Ant Tal
Item Freg Value Factor Result Limit Margin Femark Pos Pos
MHz dBuW/m dE dBuW/m dBuv/m dE om Deg
1 120.20 37.63 -10.19 27.44 43,50 -16.06 Feak 104 a
Z 130.35 35.68 -5.54 Z6.54 43,50 -16.66 Feak 104 a
3 200. 50 35.88 -9.47 Z26.41 43,50 -17.09 Peak 104 a
4 214.380 39.09 -11.38 27.71 43,50 -15.79 Feak 104 u}
5 225.00 39.08 -11.0z2 Z28.06 46.00 -17.94 Feak 104 u]
& 261.00 40,85 -12.03 Z8.82 46,00 -17.18 Peak 104 a
otes

1. Result = Bead Value + Factor
2. Factor = Antenns Factor + Cable Loss - Amplifier
3. The rezolution kbandwidth of test receiver/spectrum analyzer is 120EH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.
4., Aecording to techhical experiences,all spuricous emwission of S0Z.1lan
HTZ0 mode at channel 149,157,165 are almost the sawe below 1GHz,so that the
channel 149 was chosen as representative in final test.
5. The data is worse case.

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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o

CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode .| 802.11an HT20, CH149 Temperature 11 26°C
Memo : Humidity : | 58 %
0 Lewvel {dBuV/im) Date: 2009-06-30
FCC CLASS-B
40 5 &
2 3 4
1
0 300 440. h80. T20. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Besult Limit Margin Femark Pos Po=
MHz dEuv/m dBb dBuW/m dBuW/m dE I Deqg
1 457 .50 39.47 -5.05 31.42 46.00 -14.55 Feak 104 a
2 557 .00 39.1:z2 -3.56 3d.26 46.00 -11.74 Feak 104 a
3 651.40 38.98 -5.31 33.67 46.00 -12.33 Peak 104 u]
4 a00.50 36.03 -1.09 34.94 46.00 -11.06 Peak 104 u]
5 Si11.00 39.40 -1.00 35.40 46.00 -7.60 Feak 104 u]
& 917 .40 34.61 4,12 35.73 46.00 -7.27 Feak 104 a
lotes

1. Result = EBEead Valus + Factor
2. Factor hntenna Factor + Cable Loss - Ahmplifier
3. The resolution handwidth of test receiver/spectrum analyezer iz 120KHzZ
ahd wvideo bandwidth i= 300kHz for Feak detection ahd Quasi-peak
detection at frequency helow 1GH=.
4. Aceoording to technical experiences,all spurious emission of S802.11an
HTzZ0 mode at channel 149,157,165 are almost the sawe bhelow 1GH=z,so0 that the
channel 149 was choszen as representative in final test.
5. The data iz worse case.

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .| 802.11an HT20, CH149 Temperature 11 26°C
Memo : Humidity : | 58 %
0 Lewvel (dBuvim) Date: 2009-06-30
FCC|CLASS-B
40
4
7 33 0
1
0 30 85. 140. 195, 250. 305
Frequency (MHz)
Read Ant Tak
Item Freg Value Factor Fesult Limit Margin Femark Fo= Pos
MHz dEBuv/m dE dBuW/m dBuW/m dE I Deg
1 52.00 37.14 -15.214 21.90 40.00 -18.10 Peak 104 360
2 221.95 4z .22 -15.40 26.82 46.00 -19.18 Peak 104 360
3 Z50.00 42 .24 -15.Z25 Z6.96 46.00 -15.04 Feak 104 360
4 Z61.00 43 .52 -13.86 Z9.96 46.00 -16.04 Feak 104 360
5 267.05 41.62 -13.53 28.09 46.00 -17.91 Peak 104 360
3 293.45 39.54 -13.62 25.92 46.00 -20.08 Peak 104 360
Hote=

1. Result = Bead Value + Factor
2. Factor = Antenna Factor + Cable Loss - Lmplifier
3. The resolution bandwidth of teat receiver/spectrum analyzer is 1Z0KH=z
ahd wideo bandwidrch i= 300kHz for Peak detection and Ouasi-peak
detection at fregquency below 1GH=.
4. Ahecording to technical experiences,all spurious emission of 802.11an
HTZ0O mode at channel 149,157,165 are almost the same below 1GH=,s0 that the
channel 148 was chosen as representative in final cestc.
5. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .| 802.11an HT20, CH149 Temperature 11 26°C
Memo : Humidity : | 58 %
20 Level (dBuV/m) Date: 2009-06-30
FCC CLASS-B
g
2
40 3 g B
1
0 300 440, 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tah
Ttem Freg Value Factor Fesult Limit Margin FEemark Fos Fos
MHz dBEuVW/m dB dBuv/m dBuVl/m dbE fu ] Deg
1 457 .50 36.50 =-5.27 31.23 46.00 -14.77 Feak 104 360
2 52zZ.60 45.41 -6.07 39.54 46.00 -6.66 Feak 104 360
3 587.00 40. 65 -2.05 38.60 45.00 -7.40 Feak 104 360
4 651.40 39.56 -2.36 37.20 46.00 -5.80 Feak 104 360
5 Sl1l1.00 42,32 -0.31 42.01 46.00 -3.99 QF 104 360
3 01z .50 34.32 2.35 36.67 45.00 -9.33 Feak 104 360
Hotes

1. Besult = Bead Valus + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum anslyzer is 1Z0EH=
and wvideo bandwidth is 300kH=z for Peak detection and Duasi-peak
detection at fredguency below 1GH=.
4, Aocording to techhical experiences,all spurious emission of S02.1lan
HTZ0 mwode at channel 149,157,165 are almost the sawe below 1GH=,s0 that the
channel 142 was chosen as representative in final testc.
5. The data iz worse case.

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 79 of 149



CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11an HT20, CH149 Temperature 26 °C
Memo Humidity 58 %
2 Level {(dBuvim) Date: 2009-06-24
FCC CLASS-B(5745)
1
FCC-B-57 45 (AVG)
LT |
0 1000 8800. 16600. 24400. 32200. 40000
Frequency (MHz)
Read Ant Tah
Item Fredg Value Factor Fesult Limit Margin Femark Pos Pos
MHz dBuV/m dE ABuv/m dBuVim dE o Deg
1 11488.40 46,69 15.49 65.148 74,00 -8.82 Peak 103 u]
2 11489.45 32.05 15.49 50,54 54,00 -3.46 bverage 103 u]
Notes:

1. Eesult = REead Value + Factor

2. FTactor = Antenna Factor + Cable Loss - Amplifier

3. The resolution handwidth of test receiver/spectruwm analyzer is 120KEHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bhandwidth of test receiver/spectruwm analyeer is 1MHz
and wideo bandwidth is 3MHz for Peak detection at frequency above
1GH=.

5. The resolution bandwidth of test receiver/spectruwm analyeer is 1MHz
and wideo bandwidth is 10Hz for Average detection at fredquency ahove
1GH=.

6. The other emissions is too low to he measured.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11an HT20, CH149 Temperature 26 °C
Memo Humidity 58 %
107 Level (dBuvim) Date: 2009-06-24
FCC CLASS-B{5715)
1
FCC-B-57 45 (AYVG)
LT
I]1I]I]I] 8800. 16600. 24400, 32200. 40000
Frequency (MHz)
Fead Ant Tab
Item Freg Value Factor Fe=zult Limit Margin Femark Po= Fo=
MHz dEuVWim dE dBuVW/m dEuVW/m dE m Deg
1 11436.30 47.69 15.49 66,15 74,00 -7.82 Peak 103 ]
Z 11492 .20 3Z.01 15.49 S0.50 54 .00 =-3.50 Lyverage 103 u]
Notes
1. Result = Read Value + Factor

2. Factor =

Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KEH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4. The resolution bandwidth of
and video bandwidth is 3MH=z

15H=.

5. The resolution bandwidth of
and wvideo bandwidth is 10H=z

1GH=.

6. The other ewissions iz too low to be measured.

test receiver/spectrum analyszer is 1MHE
for Peak detection at fregquency abowve

test receiver/spectrum analyszer is 1MHE
for Average detection at fredquency above

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power AC 120V Pol/Phase . | VERTICAL
Test Mode .| 802.11an HT20, CH157 Temperature 11 26°C
Memo Humidity : | 58 %
Level (dBuvim) Date: 2009-06-24
107

FCC CLASS-B{5785)

FCC-B-5785 (AVG)

LT ) P

I]1l]l]I] ge0n. 16600, 24400, J2200. 40000

Frequency (MHz)
Read Ant Tak
Item Freq Value Factor Fesultc Limit Margin Femark Fos Fos
MHz dEuv/m dE dBuWs/m dBEuVim dE m Dedq
1 11565.80 45.77 15.56 64,33 74.00 -9.67 FPeak 103 3e0
Z2 1l15e5.30 32.15 15.55 s50.70 54.00 -3.30 Lverage 103 3e0
HNotes:

1. Eesult = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - lmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and wvideo bandwidth is 300kH= for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution kbandwidth of test receiver/sSpectrum analyzer iz 1MHz
and wideo bandwidth is 3MHz for Peak detection at fredquency above
1GH=.

5. The resolution bhandwidth of test receiver/spectrum analyzer is 1MHz
anhd wvideo bandwidth is 10H= for Average detection at fredquency above
1GH=.

6. The other emissions i= too low Lo bhe measured.

Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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Report No.: TEFI0905094

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11an HT20, CH157 Temperature 26 °C
Memo Humidity 58 %
107 Level {(dBuWim) Date: 2009-06-24
FCC CLASS-B(5785)
1
FCC-B-5785 (AWG)
LT ) p
0 1000 8800. 16600. 21400. J2200. 40000
Frequency (MHz)
Fead Ant Tak
Item Freg Value Factor FEesult Limit Margin Femark Fos Fos
MHz dBuV/m dE dBuV/m dBuV/m dEb cm Deg
1 11569.15 46.66 15.55 65.21 T74.00 -5.79 Peak 103 360
2 1i1570.90 32,04 158.55 Eo.59 54,00 -3.41 bverage 103 360
Notes
1. Result = FRead Value + Factor

Z. Factor =

Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i= 1Z0EKHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidtch is 3MH=z for Peak detection at frequency abhove

1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 10H= for Awverage detection at frequency abowve

1GH=z.

6. The other emwissions is too low to be measured.
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Report No.: TEFI0905094

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11an HT20, CH165 Temperature 26 °C
Memo Humidity 58 %
107 Level (dBuWim) Date: 2009-06-24
FCC CLASS-B{5825)
1
FCC-B-5824 {AWG)
H4 7
I]1I]I]I] 8800. 16600, 24400, J2200. 40000
Frequency (MHz)
Read Ant Tah
Item Freqg Value Factor Fe=sult Limit Margin Remark Fo= Fa=
MHz dBEuV/m dE dEuV/m dBEuV/m dE cm Deg
1 11eg43.35 45.12 15,62 66,74 74,00 -7.26 Peak 103 3a0
2 11g45.70 31.52 15,62 E0.14 54,00 -3.86 byerage 103 3a0
Notes
1. Result = Fead Value + Factor

2. Factor =

Lntenna Factor 4+ Cakble Loss - Awplifier

3. The resolution bandwidth of test receiver/zspectrum anslyzer iz 120KH=
ahd wvideo bandwidth i= 300kHz for FPeak detection and Ouasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth iz 3MHz for Peak detection at freguency above

1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer i= 1MHE
and wvideo bandwidth is 10Hz for Average detectionh at fredquency above

1GH=z.

6. The other ewmissions is too low to be measured.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .| 802.11an HT20, CH165 Temperature 11 26°C
Memo : Humidity : | 58 %
107 Level (dBuWim) Date: 2009-06-24

FCC CLASS-B(5825)

FCC-B-5825 (AVG)
LT ) 7
0 1000 8e00. 16600, 24400, 32200. 40000
Frequency (MHz)
Read Ant Tahk
Item Freg Value Factor Fezult Limit Margin Remark Fo= Fo=
MHz dBEuW/m dE dBuv/m  dBuWim dE cm Deqg
1 11g647.00 47.50 15.62 66,12 74,00 -7.88 Peak 103 360
2 11s853.40 31.50 15.62 50,12 54.00 -3.88 bverage 103 360
MNote=

1. Result = PFead Walue + Factor

Z. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyezer is 1Z0KH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 3MHz for Peak detection at fredquency abhowve
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 10Hz for Average detection at frequency abhove
1GH=.

6. The other emissions is too low Lo be measured.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode .| 802.11an HT40, CH151 Temperature 11 26°C
Memo : Humidity : | 58 %
0 Lewvel (dBuWim) Date: 2009-06-30
FCC|CLASS-B
40
T2 EE R ‘
0 30 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tak
Item Freqg Value Factor Result Limit Margin Remark Pos= Fos=
MHz dBuWVim dBb AdBuV/m dBuv/m dE cm Ded
1 1z0.20 38.08 -10.1%9 27.89 43,50 -15.61 Peak i04 ]
z 130,38 35.81 -8.54 26.97 4% .50 -16.53 Feak 104 ]
3 200,50 37.45 -9.47 27.98 43,50 -15.52 Feak 104 u]
4 z14.80 35,42 -11.38 27.04 43,50 -16.46 Peak i04 ]
5 Z28.00 35.08 -11.02 27.06 46,00 -15.94 Feak 104 ]
] 261.00 40.91 -12.03 28.88 46,00 -17.12 Feak 104 u]
HNotes

1. Result = Read Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectruwm analyzer is 120EH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4. Aecording to technical experiences,all spurious emission of S0Z2.11an
mode at channel 151,155,159 are alwost the same below 1GH=,s0 that the
channel 151 was chosen &s representative in final test.

5. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode .| 802.11an HT40, CH151 Temperature 11 26°C
Memo : Humidity : | 58 %
0 Level (dBu\im) Date: 2009-06-30
FCC CLASS-B
410 i
Z 3
1 4 >
0 300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tak
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBuv/m dB dBuv/m dBEuV/m dE i Deg
1 457 .50 39.91 -5.05 31.86 46,00 -14.14 Peak 104 a
2 587 .00 39.97 -1.86 35.11 46,00 -10.89 Peak 104 a
3 651.40 39.63 -5.31 34.32 46,00 -11.65 Feak 104 a
4 725 .40 JZ2.26 -0.73 31.53 46,00 -14.47 Feak 104 a
5 7E3.00 36.05 —-2.44 33.61 46.00 -12.39 Feak 104 ]
3 930.00 32.96 4.99 37.95 46,00 -5.05 Feak 104 u}
Notes

1. Result = Bead Value + Factor

2. Factor = Antenna Factor 4+ Cable Loss - Mwplifier

3. The resolution bandwidth of test receiver/spectrum ahalyzer iz 1Z0KH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecgquency below 1GH=z.

4, Loeoording to technical experiences,all spurious emission of S02.11an
made at channel 151,155,153 are almost the same below 1GH=,=o0 that the
channel 151 was chosen as representative in final test.

5. The data i= worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11an HT40, CH151 Temperature 26 °C
Memo Humidity 58 %
80 Lewvel {(dBuvim) Date: 2009-06-30
FCC CLASS-B
40
4
g 4]
3
1 2
uﬁﬂ 85. 140. 195, 250. 305
Frequency (MHz)
Fead Ant Tab
Item Fredq Value Factor Result Limit Margin Remark Fos= Pos
MH=z dBuW/m dE dEuV/m dBuVW/m dE cm Deg
1 E0.63 36.27 14,64 21.63 40,00 -15.37 Peak 104 u]
2 214.580 36.95 -16.59 20.36 43.50 -23.14 Feak 104 u]
3 232.13 39.46 -16.12 23.34 46,00 —-22.686 Feak 104 u]
4 Z261.00 42 .70 -13.86 25.54 46,00 -17.16 Feak 104 u]
k 267.05 39.08 -13.53 25.5E 44.00 -20.45 Peak 104 o
& 293 .45 39.85 -13.62 26.23 44,00 -19.77 Peak 104 u]
Notes
1. Fesult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution handwidth of test receiver/spectrum analyzer i=s 120EH=
and wideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4. Aecording to technical experiences,all spurious ewission of 802.11an
mode at channel 151,155,159 are almost the sswe below 1GH=,s0 that the
channel 151 was chosen as representative in final test.

5. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .| 802.11an HT40, CH151 Temperature 11 26°C
Memo : Humidity : | 58 %
0 Level (dBuV/m) Date: 2009-06-30
FCC CLASS-B
3
40 2 i
g f
1
0 300 440. 580. T720. 860. 1000
Frequency (MHz)
Read int Tab
Item Freg Value Factor Be=zult Limit Hargin Remark Fa= Fo=
NHz dEBEuV/m dE dEuV/m dBuVim db cn Deg
i 457 .50 37.83 -5.27 32.56A 46.00 -15.44 FPeak 104 u]
z 52z .60 44 .54 -6.07 35.47 46.00 -7.53 FPeak 104 a
3 L557.00 42 .12 -2.05 40,07 46,00 -5.93 Peak 104 a
4 651.40 39.688 -2.36 37.32 45.00 -8.68 Peak 104 u]
5 830.60 Jz.81 1.76 34,57 45.00 -11.43 Peak 104 u]
] 91z.50 33.20 Z.35 35.55 46.00 -10.45 FPeak 104 u]
HNotes

1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The rezsolution bandwidth of test receiver/spectrum analyzer is 1Z0EHz
atnd wvideo bandwidth i= 300kH=z for Peak detection and Quasi-peak
detection at fredquency helow 1GH=.

4. Aoeording to technical experiences,all spurious ewission of 802.11an
mode at channel 151,155,159 are alwost the sawe below 1GHz,so0 that the
channel 151 was chosen as representative in final test.

5. The darta i= worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode .| 802.11an HT40, CH151 Temperature 11 26°C
Memo : Humidity : | 58 %
Level {dBuVim) Date: 2009-06-24
107

FCC CLASS-B(575%)

FCC-B-5755 {AVG)
54
I]1I]l]I] 8800. 16600. 24400. 32200, 40000
Fregquency (MHz)

Read Ant Talk

Item Freg Value Factor Fesulc Limit Margin Femark Fos Fos

MHz dBEuVW/m dE dBuV/m dBuv/m dE cm Deg

1 11551.70 46.79 15.54 65.33 74,00 -g.687 Feak 103 360

Z 11553.45 3Z.16 15.54 50.70 54.00 -3.30 byerage 103 360
Notes

1. Result = Read Value + Factor

Z. Facrtor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwvidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bhandwidth of test receiver/spectrwn analyzer iz 1MH=
and video bandwidth is 3MHz for Peak detection at freguency above
1GH=.

5. The rezolution bandwidth of test receiver/spectrum analveer is 1MH=
and video bandwidth is 10Hz for Average detection at frequency sbove
1GH=.

&. The other emissions is too low to be messured.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11an HT40, CH151 Temperature 26 °C
Memo Humidity 58 %
Level (dBuvim) Date: 2009-06-24
107
FCC CLASS-B(5755)
2
FCC-B-5755 {AVG)
h4
0 1000 ga00. 16600, 24400, J2200. 40000
Freguency (MHz)
Read Ant Tah
Item Freqg Value Factor Fesult Limit Margin Femark Pos Pos
MHz dEul/m dE dBEuV/m dBuV/m dE cro Deg
1 11553.45 32.Z21 15.54 50.75 54 .00 -3.25 bverage 104 360
2 1155&5.40 47.30 15.55 65.85 74.00 -g.15 Feak 104 360
Notes:

1. Result = Eead Value 4+ Factor

Z. Factor = Antenna Factor + Cashle Loss - mplifier

3. The resolution bandwidth of test receiver/spectrum analyeer iz 120KH=
ahd wvideo handwidth is 300kH=z for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, The resolution bandwidth of test receiver/apectrum analyzer i= 1MHz
and video bandwidth is 3MHz for Peak detection at frequency shove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth iz 10Hz for ALverage detection at frecquency asbowve
1GH=.

&. The other emissions i= too low to he measured.
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*" CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11an HT40, CH159 Temperature 1 126°C
Memo Humidity : | 58 %
Level (dBu\/mj) Date: 2009-06-24
107

FCC CLASS-B{5795)

FCC-B-5794 (AVG)

54

I]1I]I]I] 8800. 16600, 24400, J2200. 40000

Frequency {(MHz)
Read Ant Talk
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dEuW/m dE dBuW,/m dBuW/m dE a4 Deg
1 115%96.10 47.3%9 15.58 65.97 74,00 -3.03 Feak 104 360
2 11599.75 32.1:2 15.55 s50.70 54,00 -3.30 Average 104 360
Notes:

1. Result = BRead Value + Factor

2. Factor = Antenha Factor + Cahle Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyezer is 1Z0EH=z
and wvideo bandwidth is 300kHz for Peak detection ahd Quasi-peak
detection at fredquency below 1GH=Z.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 3MHz for Peak detection at fregquency showve
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
atd wvideo bandwidth i= 10H= for Average detection at fredquency showve
1GH=.

6. The other emissions is too low to be measured.

Cerpass Technology Corp. Issued date  : Aug. 12, 2009

Tel:886-2-2655-8100

Fax:886-2-2655-8200 Page No. : 92 of 149



oy

0

*" CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Test Mode .| 802.11an HT40, CH159 Temperature 11 26°C
Memo : Humidity : | 58 %

107 Level {(dBuvm) Date: 2009-06-24
FCC CLASS-B(5795)
2
FCC-B-5795 (AVG)
LT )
0 1000 8800, 16600, 24400, J2200. 40000
Frequency (MHz)
Fead Ant Tak
Item Fredq Value Factor Result Limit Margin Femark Pos Fos
MHz dBuv/m dE dEuV/m dBuWim dE cm Deg
1 11592.15 32.02 15.58 50,60 54,00 -3.40 Ivrerage 104 360
2 11595.05 46.74 15.558 65.32 74.00 -5.68 Feak 104 360
Note=

1. Result = Fead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KEHz
and wideo bandwidth i=s 300kH=z for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
anhd wvideo bandwidth is 3MHz for Peak detection at fredquency sbhowve
1GH=.

5. The resolution bhandwidth of test receiver/spectrum analyzer is 1MH=
ahd wvideo bandwidth is 10H=z for Average detection at fredquency ahove
1GH=.

&. The other emissions is too low to he measured.

— 712
Test engineer: (/J AN
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6. 6dB Bandwidth Measurement Data

6.1 Test Limit

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

6.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.

b. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.

¢. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak

power minus 6 dB.

6.3 Test Setup Layout

EUT

Spectrum

Analyzer

6.4 Measurement Equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. CaISggmn Valid Date

Spectrum Analyzer FSP40 R&S 10047 2009/02/21 | 2010/02/20
Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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6.5 Test Result and Data

Test Date: Jun. 10, 2009 Temperature: 26
Atmospheric pressure: 1012 hPa Humidity: 64%
Modulation Standard | Channel Fr?&%ezr;cy 6dB Bandwidth (MHz)
01 2412 11.9
802.11b (11Mbps) 06 2437 12.2
11 2462 12.1
01 2412 16.5
802.11g (54Mbps) 06 2437 16.5
11 2462 16.7
802.11n HT20 01 2412 17.6
Aln
(65Mbps) 06 2437 17.7
11 2462 17.7
802.11n HT40 03 2422 36.4
Aln
(130Mbps) 06 2437 36.0
09 2452 36.4
Test Date: Jun. 09, 2009 Temperature: 27
Atmospheric pressure: 1015 hPa Humidity: 61%
Modulation Standard | Channel Fr?&iezr;cy 6dB Bandwidth (MHz)
149 5745 16.7
802.11a (54Mbps) 157 5785 16.6
165 5825 16.5
149 5745 17.8
802.11an HT20
(65Mbps) 157 5785 17.5
165 5825 17.8
151 5755 36.2
802.11an HT40
(130Mbps) 155 5775
159 5795 35.2
Cerpass Technology Corp. Issued date  : Aug. 12, 2009
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Modulation Standard: 802.11b (11Mbps)
Channel: 01
® *RBW 100 kA= Delta - [T1 ]
*VBW 100 kE=z 0.35 4dB
Lef 20 4dBm *ALL 30 dB *SWT S0 ma 11 100 0 MH=
20 ker| 1 |T
-0l 04 dBm
10 2l 408z00po0 cue|IEH
o A A 2
7l A
10 TDF
/ \
B ,,JN\AP“/ \LMA/
|- 50
|- 60
T
B0
Center 2.412 GH= 5 MA=z/ Span 50 MH=
Modulation Standard: 802.11b (11Mbps),
Channel: 06
® *REW 100 kH= Delta o [T1 |
*VBW 100 kHz 0.62 dB
Fef 20 oBm * Attt 30 dB *ESWT 50 m= 1 TOO0L [ MOz
20 arker| 1l [T1
LZd dBm
= a =z |IEH
i P 1 WMW\' 2
& |, [va *.\\
L-10 TDF
/ \\
|- 20 WJ ]l‘w/
40 J"/Jm kM\l"
WYY ek i
- 50
- 50
l--70
-Aa0
Center Z.437 GHz 5 MHz/ Span 50 MH=z
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Modulation Standard: 802.11b (11Mbps)
Channel: 11

<§§> *REW 100 kHz Delta 2 [T1 ]
*WBW 100 kH=z 0D.18 dB
Ref 20 d4Bm *Att 30 4B *SWT 50 ms 12.100000000 MEz
20 Marker| 1 [T1
-0{12 dBm
10 AL 0000l GHS n

. !
Ve MI&S

/

S-S RN

-80

Center 2.462 GHz 5 MHZ/ Span 50 MHz

Modulation Standard: 802.11g (54Mbps)
Channel: 01

<§§> *REW 100 kHz Delta 2 [T1 ]
*WBW 100 kH=z =1.38 dB
Ref 20 d4Bm *Att 30 4B *SWT 50 ms 16.500000000 MEz
20 Marker| 1 [T1
10 - 03200000 GHI B |
VIEW

i M

-80

Center 2.412 GHz 5 MHz/ Span 50 MHz
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Modulation Standard: 802.11g (54Mbps)
Channel: 06

® “RBW 100 kHz Delta [Tl ]
*VEW 100 kEz -1.76 4B

Fef 20 dBm *Att 30 OB *S5WT 50 ms= lea.500000000 MOz
20 Markexr| 1l [T1
Zte2 dBm
PP SR I SR S R S R P ohoo cz-|EN
L P
VIEw I I

T

| W
W.L\_n' %

50

&0

T

—-G0

MHz/ Span 50 MHE=z

o

Center 2.437 GHz

Modulation Standard: 802.11g (54Mbps)
Channel: 11

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz 1.08 4B

Ref 20 dBm TALL 30 dBE *SWT 20 ms 16.700000000 MH=

20 Marker| 1

10 2l 453700p00 cu.|IEH

g

- 20

a0

- 60

T

B0

Center 2.462 GH= 5 MA=z/ Span 50 MH=
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Modulation Standard: 802.11n, HT20 (65Mbps)
Channel: 01

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz 1.34 am

Ref 20 dBm TALL 30 dBE *SWT 20 ms 17.¢00000000 MH=

20 Marker| 1 [T1

10 analazlopl

_0 1 1Ly VTS T P B

P e
";;MWA&JJVJMV‘J\( M"“‘Lﬁh sa

- 50

&0

70

-&0

Center 2.412 GH=z 5 MHzZ/ Span 50 MHE=z

Modulation Standard: 802.11n, HT20 (65Mbps)
Channel: 06

® *RBW 100 kHz Delta 2 [T1 |
*VEW 100 kH=z 0.45 de
Ref 20 dBm *Att 30 dB *E5WT 50 ms= 1700000000 MAz
20 Markexr| 1l [T1
319 dBm
APPSR S I S S R S ! PYeYY 100 ez |EN
L P

g s

r{ \* TDF

i \

50
- &0
i
—iGn
Center 2.437 GHz 5 MHEz/ Span 50 MH=z
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Modulation Standard: 802.11n, HT20 (65Mbps)
Channel: 11

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz 1.68 4B

Ref 20 dBm TALL 30 dBE *SWT 20 ms 17.700000000 MH=

20 Marker| 1 [TI

10 482200

oK

0 r\py\b.,ﬁlm.m MN\T
10

a0

| .0 MML o ) S
™

- 60

T

B0

Center 2.462 GH= 5 MA=z/ Span 50 MH=

Modulation Standard: 802.11n, HT40 (130Mbps)
Channel: 03

® *RBW 100 kHz Delta 2 [T1 |
“VEW 100 kEz ~0.80 4B

Fef 20 dBm *AtT 30 OB *5WT 50 m= Je.A000onoon Ma=

20 Marker| 1l [T1

L gt

20

Pl M

&0

B0

Center 2.422 GH= 10 ME=zZ/ Span 100 MH=
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Modulation Standard: 802.11n, HT40 (130Mbps)

Channel: 06
® *REW 100 kHz Delta [T1 1
*VBW 100 kHz= 0.72 4E
Fef 20 dBm *Att 30 OB *S5WT 50 ms= JE.O00000000 MI:
20 Markexr| 1l [T1
ABm
;. . -z |EN
L _PK]
&= |,
B W A

20

P s

&0

T

—-G0

Center 2.437 GHz 10 ME=Z/ Span 100 MH=z

Modulation Standard: 802.11n, HT40 (130Mbps)

Channel: 09
® *REW 100 kHz Delta [T1 1
*VBW 100 kEHz -0.85 4
Fef 20 dBm *Att 30 OB *S5WT 50 ms= Se.Ann0onon
20 Markexr| 1l [T1
30 dBEn

.o . ~r- |IEH
S
VIEw I I

10 TDF

20

20

|50

&0

—&0

Center 2Z.452 GHz 10 MH=/ Span 100 MH=z
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Modulation Standard: 802.11a (54Mbps)
Channel: 149

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz -0.87

Ref 20 dBm TALL 30 dBE *SWT 20 ms 16.700000000 MH=

20 Marker| |

10 5.7
W
:
,

B T
N

- 60

T

B0

Center S5.745 GH= 5 MA=z/ Span 50 MH=

Modulation Standard: 802.11a (54Mbps)
Channel: 157

® *RBW 100 kHz Delta 2 [Tl |
*WEBW 100 kH=z Z2.67 dB
Ref 20 cBm *htt Jo dB *EWT L0 ms 1e.600000000 MHEZ
20 Marker( 1 [Tl
=11l 61 dBm
10 =5 | = |
L rd
&= |

v
; \

) \

- 50

i

-0

Center 5.785 CHz 5 MHz/ Span 50 MH=z
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Modulation Standard: 802.11a (54Mbps)
Channel: 165

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz -0.54 «

Ref 20 dBm TALL 30 dBE *SWT 20 ms 16.200000000 MH

20 Marker| 1 [TI

10 sl.glésocpoc cu.|EH

-

-10 rjl' v""u’\rj(u‘m‘ﬂ“f!# TDF
- 20

a0

- 60

T

B0

Center S.H2L GH= 5 MA=z/ Span 50 MH=

Modulation Standard: 802.11an, HT20 (65Mbps)
Channel: 149

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz -0.31 dE

Ref 20 dBm TALL 30 dBE *SWT 20 ms 17.800000000 MH

20 Marker| 1 [TI
-12L26 ABm
10 sl 736100poc cu.|IEH
L ry
o

|10 erhMﬂM P, por

a0

- 60

T

B0

Center S5.745 GH= 5 MA=z/ Span 50 MH=
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Modulation Standard: 802.11an, HT20 (65Mbps)
Channel: 157

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz 0.27 «

Ref 20 dBm TALL 30 dBE *SWT 20 ms
20 Marker| 1 [T1
-10f4 ABm
10 5l 276300p00 cu. | BN
L FK
n

1
L _10 M b,

/ 1
B \

- 60

T

B0

Center S.78L GH= 5 MA=z/ Span 50 MH=

Modulation Standard: 802.11an, HT20 (65Mbps)
Channel: 165

® *RBW 100 kAz Delta 2 [T1 |
*VBW 100 kHz 1.95 dB

Ref 20 dEm *ALL 30 dEBE *ESWT B0 mz 17.800000000 MHz
20 Marker| 1 [T
-14L12 dBm
10 5l g16100p00 cu. | BN
R
[vIEw

-

|10 'r‘wubh e ."r Ay .._“T -

-0

a0

|- 50

-0

i

80
Center L.8ZL5 GH= 5 MO=z/ Span 50 MH=
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Modulation Standard: 802.11an, HT40 (130Mbps)
Channel: 151

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz -1.43 ¢

Ref 20 dBm TALL 30 dBE *SWT 20 ms 36.200000000 MH=

20 Marker| 1

10 5l 736500p00

L rx
,

10

a0

40

- 60

T

B0

Center S5.75L GH= 100 ME=Z/ Span 100 MH=

Modulation Standard: 802.11an, HT40 (130Mbps)
Channel: 159

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz

Ref 20 dBm TALL 30 dBE *SWT 20 ms 35.200000000 MH:

20 Marker| 1 [TI
-12L75 ABm
10 sl.7277000poc cu.|IEH
L ry
o

- 60

T

B0

Center 5.7%5 GH= 100 ME=Z/ Span 100 MH=
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7. Maximum Peak Output Power

7.1 Test Limit
The Maximum Peak Output Power Measurement is 30dBm.

7.2 Test Procedures
The antenna port (RF output) of the EUT was connected to the input (RF input) of a power meter.
Power was read directly from the meter and cable loss connection was added to the reading to
obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to

produce the worse case test result.

7.3 Test Setup Layout

FUT Spectrum

Analyzer

7.4 Measurement Equipment

Instrument/Ancillary | Model No. Manufacturer| Serial No. | Calibration Date | Valid Date
Spectrum Analyzer FSP40 R&S 10047 2009/02/21 2010/02/20

7.5 Test Result and Data

Test Date: Jun. 10, 2009 Temperature: 26
Atmospheric pressure: 1012 hPa Humidity: 64%
Modulation Channel | Freauency Peak Power Output Peak Power Output
Standard (MH2z) (dBm) (mW)
802.11b 01 2412 17.00 50.1
(11Mbps) 06 2437 17.05 50.7
11 2462 17.00 50.1
802.11 01 2412 13.89 24.5
410
(54Mbps) 06 2437 13.54 22.6
11 2462 13.81 24.0
Cerpass Technology Corp. Issued date  : Aug. 12, 2009

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 107 of 149



CERPASS TECHNOLOGY CORP.

Report No.: TEFI0905094

Test Date: Jun. 10, 2009
Atmospheric pressure: 1012 hPa

Temperature: 26
Humidity: 64%

Modulation Channel Frequency | Peak Power Output Peak Power Output

Standard (MH2z) (dBm) (mW)
01 2412 13.81 24.0

802.11n HT20
(65Mbps) 06 2437 13.52 225
11 2462 13.68 23.3
03 2422 13.84 24.2

802.11n HT40
(130Mbps) 06 2437 13.67 23.3
09 2452 13.89 24.5

Test Date: Jun. 10, 2009
Atmospheric pressure: 1012 hPa

Temperature: 26
Humidity: 64%

Modulation Channel Frequency | Peak Power Output Peak Power Output
Standard (MH2z) (dBm) (mW)
149 5745 13.91 24.6
802.11a
(54Mbps) 157 5785 14.02 25.2
165 5825 13.40 21.9
Modulation Channel Frequency | Peak Power Output Peak Power Output
Standard (MH2) (dBm) (mW)
802.11an 149 5745 13.52 225
HT20 157 5785 13.64 23.1
(65Mbps) 165 5825 14.28 26.8
802.11an 151 5755 14.68 294
HT40 155 5775 | e e
(130Mbps) 159 5795 14.72 29.6
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Modulation Standard: 802.11b (11Mbps)
Channel: 01

*REW 1 MHz
*VpWw 1 MHz

Ref 20 dbm *att 30 dp *SWT 50 ms
10
S —
0 /" \ [ |
10
VIEVI
30 -
-40 s TOF
|50
&0
70 3DE
Center 2.412 GHz 5 MHz/ Fpan 50 MHz
TX Channel WLAN S0Z.11B
Bandwidth 22 MHz Power 17.00 dABm
Adjacent Channel N
Bandwidth 11 MH= Lower -412.415 dB
Spacing l16.5 MAz Upper -471 .61 dBi
Alternate Cchannel .
Bandwidth 11 MAz Lower — —==-—-
Spacing 27.5 MH=z Upp o
Modulation Standard: 802.11b (11Mbps)
Channel: 06
*REW 1 MHz
*VpWw 1 MHz
Ref 20 dbm *att 30 dp *SWT 50 ms
10 —
o / \ & |
e
frrEw) zo / \\
- 30
S0
L _s0
70 3DE
Center 2.437 GHz 5 MHz/ Fpan 50 MHz
TX Channel WLAN S0Z.11B
Bandwidth 22 MH=z Power 17.085 dBPm
Adjacent Channel - a5 C
Bandwidth 11 MH= Lower -42 .25 dB
Spacing l6.5% MH=z U£_) per =42 .45 dB
Alternate Channel
Bandwidth 11 MH= Lower - --—-
Spacing 27.% MH=z '[_]'£_) per 0 mm———
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Modulation Standard: 802.11b (11Mbps)

Channel: 11

®

Rl 20 dBm

*Rtt 30 dB

*REW 1 MH=z
*VEW 1 MH=z
*EWT 50 ms

11
S N———
Lo / \\ [ B |
—-10
orew il B
- 30
.
L a0
L — ~——|"°"
o0
4]
L 70 3DE
Center 463 GH=Z 5 MH=z/S dpan 50 MHZ
Tx Channsl WLAN S02.11E
Bandwidth 22 MHz Powe - 17.00 dBm
Adjacent Channel -
- _ [
Bandwidth 11 MH: Lower 41.79 dB
Spacing 16.5 MH= '[]'pr)e}" - 42 .99 4dB
Alternate Channel T N
Bandwidth 11 MH=z Oower - T
Spacing 27.5 MH=z Upper _____
Modulation Standard: 802.11g (54Mbps)
Channel: 01
*REW 1 MHz
* VEW 1 MHz
Ref 20 dBm *art 30 dB *EWT S0 ms
=10
Lo /, m— s \ [ & |
10
&= e
* ,_-‘/ \-‘
a0 TDF
60
|0 3DB
Center Z.41Z GHEZ 5 MHz/ Span 50 MHEz

Tx Channel
Bandwidth

Adjacant Channal
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

ra
ry

11
la.5

11
27.5

M=
M=

MHz
ME=z

WLAN 802.11B

Power

Lower
Upper

Lower
Upper

13.89 dBm
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Modulation Standard: 802.11g (54Mbps)
Channel: 06

*REW 1 MHz
*VpWw 1 MHz

Ref 20 dbm *att 30 dp *SWT 50 ms
10
0 //-—'_‘—ﬁf'—‘_“”_\ Ex
L rod 7 Y
VIEVI
30 (_‘/ \\
-40 TDF
",_‘_'.rd-r"r.- -‘_\h\-‘—-_\“.
50
&0
70 3DE
Center 2.437 GHz 5 MHz/ Fpan 50 MHz
TX Channel WLAN S0Z.11B
Bandwidth 22 MHz Power 13.54 dABm
Adjacent Channel
Bandwidth 11 MH= Lower -39.77 dB
Spacing l16.5 MAz Upper -39._.71 dB
Alternate Cchannel
s e e e ———
Bandwidth 11 MAz Lower
Spacing 27.5 MH=z Upp ey ===

Modulation Standard: 802.11g (54Mbps)

Channel: 11
*RDW 1 Milz
*VDW 1 Milz
Ref 20 dbm *att 30 dp *SWT 50 ms
10
0 ST (5 |
10
T - 7 \
VIEVI
“‘ = N
-40 — TOF
- 50 _“\_‘_‘_‘"
&0
70 3DE
Center 2_462 GH= 5 MHz/ Fpan 50 MH=z
TX Channel WLAN S0Z.11B
Bandwidth 22 MHz Power 12.81 dBm
Adjacent Channel N
Bandwidth 11 MH= Lower -39.51 dB
Spacing l16.5 MAz Upper -40.02 dB
Alternate Cchannel .
Bandwidth 11 MAz Lower — —==-—-
Spacing 27.5 MH=z Upp o
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Modulation Standard: 802.11n, HT20 (65Mbps)
Channel: 01

*REW 1 MHz
*VpWw 1 MHz

Ref 20 dbm *att 30 dp *SWT 50 ms
10
o /, ——.,,\ & |
10
Z= | e
|- z0
|
40 ] [om—— ™D
_.das‘a""-_ \_‘-“*—..
|-c0
70 3DE
Center 2.412 GHz 5 MHz/ Fpan 50 MHz
TX Channel WLAN S0Z.11B
Bandwidth 22 MH=z Power 13 .81 ABm
Adjacent Channel R R
Bandwidth 11 MH= Lower -471.18 dB
Spacing l6.5% MH=z U£_) per -40.03 dB
Alternate Channel
Bandwidth 11 MH= Lower - --—-
Spacing 27.% MH=z '[_]'£_) per 0 mm———
Modulation Standard: 802.11n, HT20 (65Mbps)
Channel: 06
*RDW 1 MHz
*VDW 1 MHz
Ref 20 dBm *Att 30 dR * ZWT 50 ms
10
o r——, & |
10 / \
= [0
|- z0 _'_d-/ \—‘_
4n b ———"] [m——— TD
_#_:_;__.“- S e
&0
70 3DE
Center 2,437 GHz 5 MHz/ Span 50 MHz
Tx Channesl WLAX S0Z.11B
Bandwidth 22 MHz Power 13.52 dBm
2Adjacent Channel i . B
Bandwidth 11 MAz Lower -38.53 dB
Spacing 16.5 MH=z Upper -37.99 4B
Alternate Channel
Bandwidth 11 MAz Lower — -=--=
Spacing 27.5 MH=z Upp o
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Modulation Standard: 802.11n, HT20 (65Mbps)

Channel: 11
*RDW 1 Milz
*VDW 1 Milz
Ref 20 dbm *att 30 dp *SWT 50 ms
10
0 EE e Ex
10
= [0
|- z0
40 _,.—-———""i—/ \"“"‘“"-——-—..—-.____‘___ ™o
S0
L-c0
o 3DE
Center 2,462 GHz 5 MHz/ Span 50 Miz
Tx Channel WLANM 802.11B
Bandwidtn se Mz Power 13.68 dBm
Adjacent Channel . .
Bandwidth 11 MH= Lower -38.09 dB
Spacing l6.5% MH=z UE—)L)QL -38.12 dB
Alternate Channel N
Bandwidth 11 MH= Lower -—---=
Spacing 27 .5 MH= U-F—)-pe r e em———
Modulation Standard: 802.11n, HT40 (130Mbps)
Channel: 03
*RDW 1 Milz
*VDW 1 Milz
Ref 20 dbm *att 30 dp *SWT 50 ms
10
i /_ j_,\ | B |
10
=i / \
VIEY]
30
7 N ]
| -a0 i TDF
&0
70 3DE
Center 2_422 GH= 10 MHz/ Fpan 100 MH=z
TX Channel WLAN S0Z.11B
Bandwidth 44 MH=z Power 12.84 dBEm
Adjacent Channel N
Bandwidth 22 MH=z Lower -5.03 dB
Spacing l16.5 MAz Upper -4.176 dB
Alternate Cchannel
Bandwidth 22 MAz Lower -15.14 dBb
Spacing 27.% MH=z Upper -12.71 d4dB
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Modulation Standard: 802.11n, HT40 (130Mbps)
Channel: 06

*REW 1 MHz
*VpWw 1 MHz

Ref 20 dbm *att 30 dp *SWT 50 ms
in
o & |
-y AN
Z= | e
|20
4n e \L'—--‘____‘ TOF
:_:vg_éd_‘“_-_ _‘—\_._“_‘“_‘
- 60
70 3DB
Center 2_437 GH= 10 MHz/ Fpan 100 MH=z
TX Channel WLAN S0Z.11B
Bandwidth 44 MH=z Power 13.67 dBPm
Adjacent Channel c
Bandwidth 22 MHz Lower -4.95 dB
Spacing l6.5% MH=z U£_) per -4 .25 dB
Alternate Channel .
Bandwidth 22 MHz Lower -14.02 dB
Spacing 27.% MH=z U£_) per -13.01 dB
Modulation Standard: 802.11n, HT40 (130Mbps)
Channel: 09
*REW 1 MHz
*VpWw 1 MHz
Ref 20 dbm *att 30 dp *SWT 50 ms
in
o & |
Z= | e
- 30
an I \\—'———_.1 o
__F:-sﬂ(;-’-‘_‘- ‘_—-"—\’—s_“
- 60
70 3DB
Center 2_452 GH= 10 MHz/ Fpan 100 MH=z
TX Channel WLAN S0Z.11B
Bandwidth 44 MH=z Power 13.89 dPm
Adjacent Channel -
Bandwidth 22 MHz Lower -4.76 dB
Spacing l6.5% MH=z UE—)L)Q I -4.41 dB
Alternate Channel .
Bandwidth 22 MHz Lower -13.87 dB
Spacing 27.% MH=z U£_) per -13.18 dB
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Modulation Standard: 802.11a (54Mbps)

Channel: 149

*att 30 dp

*REW 1 MHz
*VpWw 1 MHz
*SWT 50 ms

o

TN

TDF

Center 5.745 GHz

TX Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Cchannel
Bandwidth
Spacing

M

22 MH=z

11 MH=
la.5 MA=

11 MH=
27.% MHz

Modulation Standard: 802.11a (54Mbps)

Channel: 157

*att 30 dp

Hz/

Power

Lower
Upper

Lower
Uppex

*REW 1 MHz
*VpWw 1 MHz
*SWT 50 ms

dpan 50 MH=

13.91 dBm

-38.60 dB
-40.06 dB

e

_glmmax\

—)

(1]

70

Center 5.785 GHz 5 MHz/S Span 50 MH=z
Tx Channel
Bandwidth 22 MH=z= Power 14.02 dBm
xiix:mMMl 11 MEZ Lower -38.35 dB
Spacing 16.5 MH=z Upper -39.69 4dB
Alternate Channel
Bandwidth 11 MH= Lower - --—-
Spacing 27.% MH=z '[_]'£_) per 0 m=———
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Modulation Standard: 802.11a (54Mbps)
Channel: 165

®

Ref 20 dBm

*Rtt

30 dR

*REW 1 MHz
*VpWw 1 MHz
* 3WT 50 ms

!‘\ﬂ"\

/

(1]

70

Cenber 5.825 GHz

Tx Channel
Bandwidth

Adjacant Channal
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

1 MH=

5 MMz/

MEZ Power

Lower
Uppex

MH=

Lower
Uppex

MH=
MH=

Modulation Standard: 802.11an, HT20 (65Mbps)
Channel: 149

®

brew

Ref 20 dbm

*ALL

30 dp

*REW 1 MHz
*VpWw 1 MHz
*SWT 50 ms

Span 50 MHz

13.40 dBm

-41.37 dB
-412.25 dB

1

P N PV

/

20

- 60

qo

Center 5.745 Glz

TX Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

]
(i8]

la.5

11

2705

5 Muz/

MEZ Power

Lower
Upper

MH=
MH=

Lower
Upper

MH=
MH=

Span 50 Miz

13.52 dBm

-10.61
-41.77
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Modulation Standard: 802.11an, HT20 (65Mbps)

Channel: 157

®

Ref 20 dbm

*att 30 dp

*REW 1 MHz
*VpWw 1 MHz
*SWT 50 ms

1.11 dbm

5.776200000 GHz

10

10

/_;Lw

TN

s

R S

—)

a0 ¢H/
40

(1]

70

Center 5.785 GHz

Tx Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

5 MmHz/
22 MHz Power
11 MH=z Lower
1.5 MH=z LIE)EBGEJ:
11 MHz Lower
27.5 MHz Upper

Modulation Standard: 802.11an, HT20 (65Mbps)

Channel: 165

®

Ref 20 dbm

*att 30 dp

*REW 1 MHz
*VpWw 1 MHz
*SWT 50 ms

Span 50 Miz

13.64 dBm

-40.66 dB
-41.91 dB

/—""t_""—‘—'—‘“"w

TN

TDF

70

Center 5.825 GHz

Tx Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

5 MmHz/
Mz Power
11 MH=z Lower
l6.5 MH=z LIE)EBGEJ:
11 MHz Lower
27.5 MHz Upper

Span 50 Miz

14.28 dBm
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Modulation Standard: 802.11an, HT40 (130Mbps)
Channel: 151

*REW 1 MHz
*VpWw 1 MHz

Ref 20 dbm *att 30 dp *SWT 50 ms
10
o A AN o
, 10
TER z0
30
an -M—M”""’; \A—"'_“WM,_,_
TDF
S0
L-c0
0
Center 5.755 GHz 10 MHz/ Span 100 MHz
TX Channel
Bandwidth 44 MH=z Power 14.68 dBEm
Adjacent Channel N
Bandwidth 22 MH=z Lower -41.18 dB
Spacing l16.5 MAz Upper -4 .97 dB
Alternate Channel
Bandwidth 22 MH=z Lowerxr -12.83 dB
Spacing 27.5 MAz Upper -14.44 dB
Modulation Standard: 802.11an, HT40 (130Mbps)
Channel: 159
* RDW 1 Miz Marker 1 [T1 ]
® *VDW 1 Milz 1.5% dbm
Ref 20 dbm *att 30 dp *SWT 50 ms 5.77%000000 GHz
10 T
0 /./‘_»..—.—-v/\qﬁmr——\,__\ Ea
|10
L P
T e
|- z0
hfﬁjl.w—\_.v-—"\-n-—--wj L\“—-"'\M.-\._m._u._.-\.,-._.;-”a. ooF
S0
L-c0
0
Center 5.73%5 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidtn 4a Mz Power 14.72 dBwm
Adjacent Channel . oy
Bandwidth 22 MHz Lower -4.26 dB
Spacing l6.5% MH=z UE—)L)QL -4 .92 dB
Alternate Channel
Bandwidth 11 MH= Lowerxr -43.55 dB
Spacing 27.5 MAz Upper -44_ 16 dBi
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8. Power Spectral Density

8.1 Test Limit
The Maximum of Power Spectral Density Measurement is 8dBm.

8.2 Test Procedures

a. The transmitter output was connected to spectrum analyzer.

b. The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz
VBW as that of the fundamental frequency. Set the sweep time=span/3KHz.

c. The power spectral density was measured and recorded.

d. The Sweep time is allowed to be longer than span/3KHz for a full response of the
mixer in the spectrum analyzer.

8.3 Test Setup Layout

Spectrum

EUT

Analyzer

8.4 Measurement Equipment

Instrument/Ancillary | Model No. Manufacturer| Serial No. |Calibration Date| Valid Date
Spectrum Analyzer FSP40 R&S 10047 2009/02/21 | 2010/02/20
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8.5 Test Result and Data

Test Date: Jun. 11, 2009 Temperature: 24
Atmospheric pressure: 1013 hPa Humidity: 66%
. Frequency | Maximum Power Density of 3 kHz
Modulation Standard | Channel (MH2) Bandwidth (dBm)
01 2412 -9.57
802.11b (11Mbps) 06 2437 -9.64
11 2462 -9.20
01 2412 -14.16
802.11g (54Mbps) 06 2437 -14.14
11 2462 -14.36
802110 HT20 01 2412 -15.22
Aln
(65Mbps) 06 2437 -15.00
11 2462 -15.84
802110 HT40 03 2422 -17.80
Aln
(130Mbps) 06 2437 -17.50
09 2452 -17.54
Test Date: Jun. 10, 2009 Temperature: 26
Atmospheric pressure: 1012 hPa Humidity: 64%
. Frequency | Maximum Power Density of 3 kHz
Modulation Standard | Channel (MH2) Bandwidth (dBm)
149 5745 -21.82
802.11a (54Mbps) 157 5785 -22.28
165 5825 -22.06
149 5745 -22.45
802.11an HT20
(65Mbps) 157 5785 -23.21
165 5825 -22.85
151 5755 -24.58
802.11an HT40
(130Mbps) 155 5775 | e
159 5795 -22.67
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Modulation Standard: 802.11b (11Mbps)

Channel: 01
® “REW 3 kHz Marker 1 [T1 ]
*VEW 30 kH= =-9.57 dBm
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*WVEW 30 kH=z -%.64 dBm
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1
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|40
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Modulation Standard: 802.11b (11Mbps)
Channel: 11

® *REBW 3 kHz Marker 1 [T1 ]
*VBW 30 kH=z =%.20 dBm

Ref 20 dBm "Att 30 dB *EWT 500 = 24862258000 GH=z
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=80
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Modulation Standard: 802.11g (54Mbps)
Channel: 01
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*VBW 30 kH=z =14.1& dBm
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Modulation Standard: 802.11g (54Mbps)
Channel: 06

® “RBW 3 k0= Marker 1 [T1
*WBW 30 kH=z -14.14 dBm
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Modulation Standard: 802.11n, HT20 (65Mbps)
Channel: 01

® “RBW 3 k0= Marker 1 [T1
*WBW 30 kH=z -15.22 dBm
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Modulation Standard: 802.11n, HT20 (65Mbps)

Channel: 11
® *REW 3 kH= Marker 1 T1
*WBW 30 kH=z -15.84 dBm
Ref 20 4dBm *ALL 30 4B *ESWIT 500 = 2.461301000 GHz
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Modulation Standard: 802.11n, HT40 (130Mbps)
Channel: 06

®

*REW 3 kH= Marker 1 T
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Modulation Standard: 802.11a (54Mbps)

Channel: 149
® *RBW 3 kH=z Marker 1 [T1 ]
*WVEW 30 kHz .82 dBm
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Modulation Standard: 802.11a (54Mbps)
Channel: 165

® “RBW 3 k0= Marker 1 [T1
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Modulation Standard: 802.11an, HT20 (65Mbps)
Channel: 157
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Modulation Standard: 802.11an, HT40 (130Mbps)

Channel: 151
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9. Band Edges Measurement

9.1 Test Limit

Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)

9.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span
including 100 KHz bandwidth from band edge.

c. The band edges was measured and recorded.

9.3 Test Setup Layout

Spectrum

EUT

Analyzer

9.4 Measurement Equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. |Calibration Date| Valid Date
Spectrum Analyzer FSP40 R&S 10047 2009/02/21 2010/02/20
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9.5 Test Result and Data

Test Date: Jun. 10, 2009 Temperature: 26
Atmospheric pressure: 1012 hPa Humidity: 64%

Ms?g;j(ljﬂir%n Channel Fr?&iﬂ;cy r?rzzilr];unrgyvalﬂul_?zi)n maximum value (dBm)
802.11b 01 2412 2399.2 -34.73
(11Mbps) 11 2462 2487.1 -45.30
802.11g 01 2412 2399.8 -33.19
(54Mbps) 1 2462 2483.7 -42.48

802.11n HT20 01 2412 2399.8 -35.05
(65Mbps) 11 2462 2484.3 -44.56
802.11n HT40 03 2422 2396.2 -36.01
(130Mbps) 09 2452 2485.5 -40.49
Test Date: Jun. 10, 2009 Temperature: 26
Atmospheric pressure: 1012 hPa Humidity: 64%
Modulation Channel Frequency maximum value in maximum value (dBm)
Standard (MHz) frequency (MHz)
802.11a 149 5745 40000.00 -46.32
(54Mbps) 165 5825 40000.00 -45.85
802.11an HT20 149 5745 40000.00 -46.71
(65Mbps) 165 5825 40000.00 -45.06
802.11an HT40 151 5755 40000.00 -45.63
(130Mbps) 159 5795 39932.00 -45.88
Cerpass Technology Corp. Issued date  : Aug. 12, 2009

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 132 of 149



D
o
“"\/ CERPASS TECHNOLOGY CORP. Report No.: TEFI0905094

Modulation Standard: 802.11b (11Mbps)

Channel: 01
® *REW 100 kHz
*YBEW 100 kH=z

Ref 10 dBm TALL 30 4B *ESWT 125 mz
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Modulation Standard: 802.11b (11Mbps)
Channel: 11
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Modulation Standard: 802.11g (54Mbps)
Channel: 01
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Modulation Standard: 802.11g (54Mbps)
Channel: 11
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Modulation Standard: 802.11n, HT20 (65Mbps)
Channel: 01
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Modulation Standard: 802.11n, HT20 (65Mbps)

Channel: 11
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Modulation Standard: 802.11n, HT40 (130Mbps)
Channel: 03
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Modulation Standard: 802.11n, HT40 (130Mbps)
Channel: 09
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Modulation Standard: 802.11a (54Mbps)
Channel: 149
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Modulation Standard: 802.11a (54Mbps)
Channel: 165
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Modulation Standard: 802.11an, HT20 (65Mbps)
Channel: 149
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Modulation Standard: 802.11an, HT20 (65Mbps)
Channel: 165

® *REW 100 kA= Marker 1 T1
*VEW 100 kH=z -51.62 dBm
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Modulation Standard: 802.11an HT40 (130Mbps)
Channel: 151
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Modulation Standard: 802.11an HT40 (130Mbps)

Channel: 159
® *REW 100 kA= Marker 1 T1
*VEW 100 kH=z -51.028 dBm
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9.6 Restrict Band Emission Measurement Data

Test Date: Jun. 17, 2009 Temperature: 26
Atmospheric pressure: 1022 hPa Humidity: 67%

Modulation Standard: IEEE 802.11b (11Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Met imi . .
Frequency| Ant-Pol Resd(ier:g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuv) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2396.09 H 60.18 -0.64 59.54 Peak 74 54 | -14.46 | 180 1.01
2387.21 H 37.55 -0.67 36.88 Ave 74 54 | -17.12 | 180 1.01
2389.87 \Y 56.37 -0.67 55.70 Peak 74 54 | -18.30 | 180 1.01
2389.97 \Y 44,12 -0.67 43.45 Ave 74 54 | -10.55 | 180 1.01
Channel 11 Fundamental Frequency: 2462 MHz
M . .
Frequency| Ant-Pol Re:;?r:g Corrected | Result | . Limit (dBuV/m)| \1argin | Table |Ant High
(MHz) H/IV (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2486.78 H 53.21 -0.25 52.96 Peak 74 54 | -21.04 | 180 1.01
2487.27 H 42.04 -0.25 41.79 Ave 74 54 -12.21 | 180 1.01
2484.88 \% 58.23 -0.26 57.97 Peak 74 54 -16.03 | 180 1.01
2487.27 \Y 46.50 -0.25 46.25 Ave 74 54 -7.75 | 180 1.01
Modulation Standard: IEEE 802.11g (54Mbps)
Channel 1 Fundamental Frequency: 2412 MHz
Met imi . .
Frequency| Ant-Pol Reaed?r:g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2389.87 H 50.37 -0.67 49.70 Peak 74 54 -24.30 | 181 1.01
2389.87 H 35.58 -0.67 34.91 Ave 74 54 | -19.09 | 181 1.01
2389.97 \Y 57.13 -0.67 56.46 Peak 74 54 | -17.54 | 180 1.01
2389.97 \% 41.44 -0.67 40.77 Ave 74 54 -13.23 | 180 1.01
Channel 11 Fundamental Frequency: 2462 MHz
Met imi . .
Frequency| Ant-Pol Reaed?r:g Corrected | Result | . Limit (dBuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2483.51 H 55.38 -0.27 55.11 Peak 74 54 | -18.89 | 173 1.01
2483.51 H 39.02 -0.27 38.75 Ave 74 54 -15.25 | 173 1.01
2483.66 \Y 61.85 -0.27 61.58 Peak 74 54 | -12.42 | 185 1.01
2483.51 \% 43.02 -0.27 42.75 Ave 74 54 -11.25 | 185 1.01
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Modulation Standard: IEEE 802.11n HT20 (65Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rhg:(tj?r:g Corrected | Result |, Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) | Deg. (m)
2389.66 H 52.39 -0.67 51.72 Peak 74 54 -22.28 | 182 1.01
2389.97 H 35.88 -0.67 35.21 Ave 74 54 | -18.79 | 182 1.01
2389.97 \% 60.93 -0.67 60.26 Peak 74 54 -13.74 | 178 1.01
2389.97 \% 41.92 -0.67 41.25 Ave 74 54 -12.75 | 178 1.01
Channel 11 Fundamental Frequency: 2462 MHz
Meter imi . .

Frequency| Ant-Pol Reading Corrected | Result | . Limit (dBUV/M)| \argin | Table |Ant High
(MHz) H/V (dBUY) Factor (dB) [(dBuV/m) Peak | Ave (dB) | Deg. (m)
2483.70 H 56.70 -0.27 56.43 Peak 74 54 -17.57 | 176 1.01
2483.51 H 40.02 -0.27 39.75 Ave 74 54 -14.25 | 176 1.01
2483.58 V 62.81 -0.27 62.54 Peak 74 54 -11.46 | 181 1.01
2483.55 \% 45.20 -0.27 44.93 Ave 74 54 -9.07 181 1.01

Modulation Standard: IEEE 802.11n HT40 (130Mbps)

Channel 3 Fundamental Frequency: 2422 MHz
M _
Frequency| Ant-Pol Reaegier:g Corrected | Result | Limit (dBuV/m)| Mmargin | Table |Ant High
(MHz) H/V (dBUV) Factor (dB) [(dBuV/m) Peak | Ave (dB) | Deg. (m)
2389.56 H 52.28 -0.67 51.61 Peak 74 54 -22.39 | 180 1.01
2389.97 H 38.02 -0.67 37.35 Ave 74 54 | -16.65 | 180 1.01
2389.46 \% 59.80 -0.67 59.13 Peak 74 54 -14.87 | 176 1.01
2389.97 V 44.46 -0.67 43.79 Ave 74 54 | -10.21 | 176 1.01
Channel 9 Fundamental Frequency: 2452 MHz
Frequency| Ant-Pol R,\élae(tj(iar:g Corrected | Result |, Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) | Deg. (m)
2486.74 H 56.65 -0.25 56.40 Peak 74 54 -17.60 | 177 1.01
2483.51 H 42.65 -0.27 42.38 Ave 74 54 -11.62 | 177 1.01
2483.93 V 63.34 -0.27 63.07 Peak 74 54 -10.93 | 179 1.01
2483.55 \% 48.40 -0.27 48.13 Ave 74 54 -5.87 179 1.01
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 3 MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and video bandwidth
is 10 MHz for Average detection at frequency above 1GHz.
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10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 - 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 - 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 — 7.750
4.12500 — 4.12800 25.50000 — 25.67000 1300.0 — 1427.0 8.025 - 8.500
4.17725-4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 — 1646.5 9.300 — 9.500

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675—-12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 —1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 — 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 -23.120
23.600 — 24.000
31.200 - 31.800
36.430 — 36.500
Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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